28765-G01

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

b

-

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

STARTING MODEL YEAR: 2002
REVISED 7/2002



SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

ST 350
ST SPORT

Textron Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

Textron Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page i Service Parts Manual



GENERAL INDEX

SECTION Page No.
How to use the E-Z-GO Service Pars MaNUAL.........coococuumeeerieieeee e ceeceecetieeer e et e e e e e sesesesersereressesesasssasessenerreresessen vii
ACCELERATOR - CABLES

L X o7=1 (<Y=L (o] g =T = | A-1

3 Xe =1 (=T = L (o] g = Yo ) GRS A-2

* Throttle Linkage, GOVEINOT LINKAGE .......cviuriie ettt ettt st sare s e saneas A-3

ACCELERATOR - CABLE & LINKAGE

o Accelerator Pedal, ACCEIEIAtOr BOX .......u e iiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeere e s e s esssesesesaeaesessesesesssssnssssasanen A-7

» Choke, Throttle Linkage, GOVEINOT LINKAQE .....ccivverriveriirieesceriercerssere s sneeeser e s svee s s senessveessnnnesnsseessnnnns A-8
AIR CLEANER

* Remote Air CoOmMPONENtS, FILET .......ooiceeeeie ettt e e s st s s rae e s ve e sane e e e e e sanns B-1
BODY

* Front Cowl, Instrument Panel, Glove Box Door, Floor Panel, BUMPEN .......cccccovvvcveriireereceen e C-1

* Floormat, Seat Wrap, Seat Frame, Splash Panels, Battery Tray (ST 350).....ccccovcviiiiiericnrercnencenennne C-2

* Floormat, Seat Wrap, Seat Frame, Splash Panels, Battery Tray (ST SPORT).....cccccviviiiiniicrier e, C-3

L = ToTo TN =T o o 1 (o] o [ RS USURURRN C-4
BRAKES

» Brake Pedal Without Brake Lights, Brake Linkage, Equalizer and Brake Cables..........c.ccocvriinivnenenne. D-1

* Brake Pedal With Brake Lights ........cocurieiiii ettt st D-2

* Wheel Brake ASSEMDIY ...ttt et s e e e s e s e n e sann e s n e e D-3

CAB (ST 350)

* Cab (Flat WINASIBIA). .......oieie ettt ettt ettt e et st esabe s sanesaneeseaeeeaeneas E-1
* Cab Mounting Brackets, Windshield WIDET ..ottt s e E-2
» Steel Doors, Vinyl Doors, Strobe Light ...... ..ottt e e E-3
» Switch Panel, Defroster/Cooling Fan, WorklightS.......ccccovvoeercrirriee et E-4
* Cab (Curved WINASHIEIA) .....cco ittt ce e et e s s ee e e s s e e n e s s e e s s e e s e nesanns E-9

CARBURETOR AND CHOKE

¢ Pilot Jet, Main Jet, Carburetor MoUNt GASKE! .......c.cooiviiiiiiiiieeeeeeeeeeee i s s e s e s e e e e e e s eeeeeeereeeeseaeaeanes F-1

L7 2o = O F-2
CLUTCH

e Drive Clutch, Driven CIUICh, DV BT .......cooceeeeeeeeeee ettt eeerer e s e e s e s e se e renserereeeas G-1

Service Parts Manual



GENERAL INDEX

DIRECTION SELECTOR - SINGLE CABLE
¢ Direction Selector Handle, Direction Selector, Cable ...t ere e H-1

DIRECTION SELECTOR - DUAL CABLES

¢ Direction Selector Handle, Direction Selector, Cables, Shifter Control Pivot........ccccceeviiiiiiiiiiniiiiiiieiieeeens H-5
ELECTRICAL SYSTEM
@ Battery, CONrOl HArMESS. ..ottt sttt ettt e s s e e e s ssae e e na s ae e e s aansseeaenassneaen s J-1
¢ Electrical Plate Assembly, Voltage Regulator ..ot J-2
L VTN = oo N (o] 1 o PP ORI J-3
* Headlight, TUIN SIGNal LIGNt......cocoiiiteeee ettt ettt s e sn e sae e et see e e s J-4
® Taillight, TUM SIGNAL....cooeieie ettt et s e e e e e e s s e e s s sn e s e n e sasne e e e ae s neaeaneaenmeenenanns J-5
* Qutlet (12 volt), Ignition Switch/Plate, Fuel Gauge, HOUr Meter.........cooorviviiininini e J-6
* WOrk Lights, Strobe Light....... oottt e e e n s e s e nans J-7

ENGINE AND MUFFLER
e Engine, Spark Plugs, MUffler, Oil FIREI ..........ooiiieie ettt s s K-1

ENGINE MOUNTING

e Engine Guard, 1SOIation MOUNE ..........uiiiiiiie e e e s s e e e s sesae e e e s ssneaen s L-1
FRONT SUSPENSION

¢ Front Axle, Hub and Spindle, Leaf Springs, Shock ADSOIDEr........ccvviiiiciiiiii e M-1
FUEL SYSTEM

¢ Fuel Tank, Fuel Filter, Fuel Gauge Sender, Fuel PUMP ...t N-1
REAR AXLE

¢ Axle Tube, Axle Shaft, Bearing, Shifter Bracket, Differential Guard ............ccccoevriiiiiiiiiniciiccensciieeen, P-1
REAR SUSPENSION

o Leaf Spring, ShOCK ADSOIDEN ... et e r e s n e s e s a e s e e e nans Q-1
SEATING

* Seat Bottom, Seat Back, Hip Restraint, Seat Back Support (ST 350)......cceiicviercinirriercce e R-1

» Seat Back Support, Seat Back Support Bracket, Seat Bottom (ST SPORT) .coccviiiieciccie e, R-2
STARTER/GENERATOR

* Terminal Assembly, Brush Holder Assembly, PUlley..........c.coo oot S-1
STEERING

* Steering Box, Steering Shaft/Column/Wheel ...........co it T-1

L 1= = 1o o T-2

iv Service Parts Manual



GENERAL INDEX

N

TRUCKBEDS (ST 350)
L L 7=
* Bed Liner, Tool Box
L = L =TT o
* Cargo Bed and RACKS........cui ittt es sttt st e s e e e s s e e e s s sae et e s aae e e s naraeeaenannneaen s

» Electric Circuit Breaker, Toggle Switch, Actuator
» Tilt Latch, Bed Prop

TRUCKBED (ST SPORT)
* 35" Bed

¢ Bed Hold Down, Bed Frame
* Bed Liner

WEATHER PROTECTION

» Top Mounted Rear View Mirror, 3-Sided Soft Enclosure
O WINASNIEIAS ... .ttt et e e e e e e e e e e s aeeaeeeaesaeaessa s nssssasaeaaeaeaseasasnannnsnnen
* Brush Guard (ST SPORT)
* Suntop, Windshield

WHEELS AND TIRES
* Tire, Wheel Rim, Valve Stems

WINCH (ST 350)

* Mounting
* Solenoids, Electrical Wiring
* Winch Components

SPECIALTY PRODUCTS

* Special Tools

* Performance Products

* Paint

* Engine Ol
ACCESSORIES

* Accessory List

Appendix B

Service Parts Manual



Notes:

GENERAL INDEX

vi

Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

¢ GENERAL INFORMATION
¢ |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

SRR
S —

-
S
S

\\\\\\\\\\ S R —~
SRR \\\\\\t\i\\\\\\\\\\\\\\ \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
St iy
S N
i
\\\\\\\\i\\\\\\\\\ti\\\\\\\\\\\\\\\\\\\\\\\\\\\
S
.- QQ\\
S5
S
Sy o
— >

.
S

e
N S .

an \\\\\\\\WM\ Sty S

T e i e O

S i

i

i —

Left hand illustration page ) )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

¢ From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold and the asterisk (*) indicates that the part depicted is not available
for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



ACCELERATOR - ALL CABLES

Gasoline Vehicle

1 - Includes Items 3 - 38, 40 - 45
2 - Includes Items 3 - 36, 39 - 45

Page A-1

Service Parts Manual




Gasoline Vehicle

ACCELERATOR - ALL CABLES

Service Parts Manual Page A-2



ACCELERATOR - ALL CABLES Gasoline Vehicle

To
Carburetor

Timing
Belt Cover

%
©

Existing
Bolt

Accelerator
Cable

Page A-3 Service Parts Manual



Gasoline Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR - ALL CABLES

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72717-G01 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 38, 40 - 45) (ST SPORT) ..... 1
2 72717-G02 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 36, 39 - 45) (ST 350)............ 1
3 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) ......coo..... 1
4 27844-GO1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) ............... 1
5 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..vvveeereeeseneeesseeeeesses e seenesesseneseseenee 6
6 27512-G01 ACCELERATOR PEDAL PAD........cooveororeeeoseeeeeseeseereesenesesserereenen 1
7 * ACCELERATOR PEDAL ......oonrveoeeeeeeeseeeeeeseseeeesesseeseeseesseneseseenenessenees 1
8 17838-G1 NYLON BUSHING .......vcooeeeeeeeeeeeseseeeeseeseeesseseseeseseseseseeesses e seesesesesnesessenees 3
9 74432-GO1 PEDAL PIVOT PIN ..o eeeeeoeeseseseseeeseseeeeesseeesesessenesesseneeenens 1
10 | 12084-G6 PUSH NUT, 9/32" ...oeeooeeeeeeeeeoeeesereseeeseeseeeseeseeeseesesesseesessesesesseseseeseneseenes 1
1 10386-G3 CLEVIS PIN, 5/168" X 1" LG errveeeeeeeeeeeeeeeeeseeeeeseseesseeseseseeseseeessesesesessesessenees 1
12 | 17255-G1 TEFLON WASHER, 5/16" ....eveeeeeeeeeseeeesesseeesseseesseeeeseeesessesessseesesseeesssnenes 1
13 | 10387-G3 COTTER PIN, 3/32" X 3/4" LGi.veooeoeeeeveeseseeeeeeveseeeeveesesesersesseeeeseseesesssnenes 1
14
15
16 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) ...ovveeeeeeeeeeeeeeeeeeeeeeeseseeeesese e seeeeseseenesessenee 1
17 | 00532-G4 LOCK NUT, 5/16 = 24....cooeeeoeeveeseeeeoeeeeveoeeseseneeseseseseseeesseeeseseesenesesseneeenens 2
18 | 72072-God ACCELERATOR ROD.......oovveroeeeoreereresesseoeeeseeseesseseesesesessesesesseseseeesssrenes 1
19 | 17677-G2 SPRING RETAINER ........oveeeeeeeeeeeeeeeseeeeeeseesessssesssesseseeeessse e seesesesessesessenees 1
20 | 73046-GO1 COMPRESSION SPRING.......ovcoeeeeeeeeeeeseseeeeseeeeseseeeeeseseseseesessesesesseeesssnenes 1
21 17979-G1 ACCELERATOR ROD BUSHING ........oeoeeveeereveeereerereesesereesesessesereseesessenens 1
22 | 17877-G1 SPRING RETAINER ... voeoeeeeoeeeeeeereveoeesereesesesessesesesessseesesessesesessenessenens 1
23
24
25 | 72716-Go1 MICRO SWITCH CAM ... eeeeeoeesesereseseseseseees e seeseresesseneeenen 1
26 | 00487-G3 SETSCREW, 1/4 = 20 X 3/8" LGi.v.rrvveeeeeveeeerereeeeereeseseseeeseseesssesenesessenessenens 1
27 | 00550-G4 LOCK NUT, 5/16 = 24 seeeeeeseeseeeseeseessesesesese s see e seeseseseeneneesenens 1
28 | 25853-G03 PEDAL BOX AND COVER.......eeeoerveeeeeeveeeeseseeeeseseseeseseeeessseeeseesesesesnesessenens 1
29 | 01051-GO1 SCREW, #8 = 16 X 1/2" LGioevrreeeoeeeeeoeeeeveoeerereesesesesseseseeesseeessessesesesseneseenens 4
30 | 00684-G6 SCREW, #8 = 32 X B/4" LGi.oo.roeeeoreeeeoeeeveoeereveeseseseeseseseeesseeesesessenesesseneseenens 4

Service Parts Manual




ACCELERATOR - ALL CABLES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTYy.

31

32 | 25861-GO1 IMICRO SWITCH ..o veeeeeveeeeeeeeeeeseesevereeseeee e seseeseseesesesesesessesesessesesenns 1
33 | 01050-GO1 SCREW, #4 - 20 X 5/8" LG vvveeeeeeerseerereeesseesemesesseseseseesesesessessssesesesseresenen 2
34 | 72201-Go4 WIRE HARNESS (PEDAL BOX) ....oreeeeeereeeereseseseeeesseseseeesseseesesesseseseeseen 1
35 | 17313-G1 LOOM FLEX (BULK) .. veeeeeeeeeeeeeseeeeeseeeee e seeseseseesssessesesseesseseseneseesesssnee AR
36 | 17618-G1 1T =SS 2
37

38 | 72713-Go1 ACCELERATOR CABLE (ST SPORT)...cocurvveeeeeseeeeesseseeeeeseeseesesesseseseeseen 1
39 | 72713-G02 ACCELERATOR CABLE (ST 350) ....vvveeerueeveeeeeeeseeeeesrerermeseseseeseseseesereesene 1
40 | 72708-GO1 ACCELERATOR CABLE BUSHING .......coorvvveeeereeeresserereeeseneeeesessesereessen 1
41 72809-GO01 COMPRESSION SPRING......coevveeeeeeseeeeeseeseseeseesssseeeeseeseseeseesseseeseseeseseeseen 1
42 | 25727-G02 CUP WASHER .....ooeeveeeeeeeeeoeseeseeeeeessesesesessesseseeeseessseseeseseseeeeseesesesessenensns 1
43 | 00734-G5 LOCK NUT, #10 = B2...-eeeeeeeeeeeeeeeseeeseeeeeeoeseeseseseseseseseesesseseseseseseseesesssnens 1
44

45 | 70116-Go1 ACCELERATOR PEDAL BRACKET .....cooorveeereeeseeeeeesseseeesseseeeesesseseseseen 1
46 | 00715-G2 =10 R IETAL-RR T D G E JA L K TS 4
47 | 70135-G01 | PEDAL PIVOT COVER ....ooeoeeoeeeeseeeeeeeeseseeeseseesesesessseesesesesseseseseseseseesessenens 1
48

49 | 72701-G01 | ACCELERATOR CABLE MOUNTING BRACKET .....cooooveeeereeeeeeeeesseeneseseseenee 1
50 | 26830-G01 | LOCK NUT, M8 X 1.25 MM ....c.ooveeeeerreeeeseeeeeeeseeseeeseesseeseeeseeseseseesssessseesesssnee 2
51 72703-G01 | THROTTLE CABLE MOUNTING BRACKET -..ccooommveeeeeereeeeressevereseeenereeseseenens 1
52 | 72269-G01 | FLANGED NUT, M8 X 1.25 MM......ssoovveeerereeeeoereesereeesseeeeeeesessesereseseseseesessenens 2
53

54

55 | 72708-G01 | GOVERNOR ARM ......oooieeeeereeereeoseeseeeeeeseseseseeseesesesessssesessessssesesesessseesessenens 1
56 | 26830-G01 | LOCK NUT, M8 X 1.25 MM ....oooveeeeeereeeseseeeeeseesereressseesesesesseseseseseseseeseseenens 1
57

58 | 11845-G3 CLAMP ..o oot eee e eeseseeeessese e es s s ese e esesese s eeneseeessesenees 1
59 | 72269-G01 | FLANGED NUT, M8 X 1.25 MM......rioooveeerereeeeereeseeeeesseeeseeesessesereseseseseesessenens 1
60

Page A-5

Service Parts Manual




N

Gasoline Vehicle ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 72055-G01 ACCELERATOR CABLE BRACKET ..ottt 1
62 17618-G1 WIRE TIE .o 1
63
64 74457-G01 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 72705-G01 GOVERNOR COVER........ciiie it 1
66 24880-G01 DECAL (WARNING - GOVERNOR)......occceirerrreer e 1
67 00915-G1 BONDED WASHER, /4" ..... ettt 2
68 14601-G11 RIVET, 3/16" X 9/16" LG ..ottt e 2
69
70 72714-G01 THROTTLE CABLE .......oo it e e 1
71 17618-G1 WIRE TIE .ottt e e e 1
72
73 75757-G01 PEDAL GUARD ..ot e s ee e san e s s sne e e nes 1
74 00414-G6 BOLT, 1/4 - 20 X 3/4" LGt st 2
75 00559-G7 WASHER, 174" ..o e e s 2
76 00654-G2 LOCK NUT, 1/4 = 20 ..ottt sne s s 2

Service Parts Manual

Page A-6



| ACCELERATOR - CABLE AND LINKAGES Gasoline Vehicle

1 - Includes ltems 2 - 47
131 - Includes ltems 2 - 40, 42 - 47, 132

5—3 -
s
4

Page A-7 Service Parts Manual



Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES

83 - Includes ltems 84 - 94
104 - Includes Items 105 - 117

72

%%@@

® Loy |

64 - Includes ltems 65 - 72

Timing Belt
Cover on
Engine

6 Accelerator

& Cable @
? D
97 89 ©
96 @

86 - Includes Items 87 - 94

Service Parts Manual Page A-8



ACCELERATOR - CABLE AND LINKAGES

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 47) (ST 350) ...c.cevcvrrecrernenne 1
2 70116-G01 ACCELERATOR PEDAL BRACKET.......cccoi ettt 1
3 01051-G01 SCREW, #8 - 18 X 1/2" LG ..ottt 4
4 25853-G02 PEDAL BOX AND COVER ......oioiicirreerrecenererer e e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ..ottt 4
6 25861-G01 MICRO SWITCH. ... e 1
7 01050-G01 SCREW, #4 - 20 X 5/8" LG ..ot 2
8
9 72066-G01 CONTROL ARM ...ttt s e 1
10 23860-G1 BEARING ...ttt 2
11 24621-G1 NYLON WASHER, 5/16"......occrirriererrererireeeserseser e e e sne e s nne e 2
12 12064-G1 PUSH NUT, 5/16"....ceoe et e e 1
13 25768-G01 PIVOT ROD ...ttt s s s 1
14 72199-G01 PIVOT BRACKET .....ooeiie ittt 1
15 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee e sn e e e 1
16
17 72198-G03 MICRO SWITCH CAM ... o 1
18 00550-G4 LOCK NUT, 5/16 - 24 ... e 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ...ccoeeerrererirererrrerererenr e enee e 1
20 72074-G01 CONTROL ARM LINK ...oceeiiiiicrre et see e 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LGt 1
22 00532-G4 LOCKNUT, 5/16 - 24 ...ttt 2
23 17677-G1 SPRING RETAINER ......oomiiiee et 1
24 17979-G1 ACCELERATOR ROD BUSHING ......c.ccoii et e 1
25 73046-G01 COMPRESSION SPRING ......coviieiiiecieteeeee e 1
26 17677-G2 SPRING RETAINER ... ..ot 1
27 72072-G01 ACCELERATOR ROD ....cooirieirretirrercere et e 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......c.eoiiiiierrrerrecrre e 1
29 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..ottt 1
30 17838-G1 NYLON BUSHING ..ot 3

Page A-9

Service Parts Manual




| Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 17255-G1 TEFLON WASHER, 5/16"....ecoeveeeeeeeeesesveresesseesssseeeseesesessesesesseseseesesssene 1
32 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG orrevvererereessereesseseessesessssesssessessseesesseessssenes 1
33 | 74432-Goi PEDAL PIVOT PIN w.ocooevveeesveeseeoeesseseeesseseseseeseseseesesessessseesesseeesesseesessenes 1
34 | 12064-G6 PUSH NUT, /32" 1..veooeeeeeeeeveeesesveeesseseesseseseseeseseseesessesessseesessseesessesessenes 1
35 | 14390-G10 LOCK NUT, #10 = 24.coveeoeeeveeseeveeseeveeseeseeeseeseseseessssesessseesesseesess s senes 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)......vceceeveeereereveesenerenn AR
37
38 | 72201-Go2 WIRE HARNESS (PEDAL BOX) .covvvvereeeveesesreesseseeeseesesessesesessessseesesssene 1
39 | 17313-G1 LOOM FLEX (BULK) +..evveeeereeeeseseeeeseeeeessesesessesesesseseseeseseseesssssesssesesesessens AR
40 | 17618-G1 WIRE TIE coerreveeeeeeeeeeeeeeeeseseseeseseseeseeessesesesseesss s sssseeeseeseseseeseseseeseseenesssene 2
41 72065-G02 ACCELERATOR CABLE (ST 350) w..cvveeueeveeeeeveeereereeseeseeeseesesesseseseesesssene 1
42 | 00559-G8 WASHER, 5/16" .ovveeeeeveeeeeveeseeeseeseeessesesessesesesssessssesseeseseseesesessesereesesssene 1
43 | 25799-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 44 - 47) ........... 1
44 | 27844-Go1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 45 - 46) .......... 1
45 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LG vvvreveererereeeseereeresseeeseeseseseesesessenes 6
46 | 27512-Go1 ACCELERATOR PEDAL PAD ......vveereveeeeseeeeeeresveeneeseseseeseressene 1
47 . ACCELERATOR PEDAL
48 | o00715-G2 BOLT, 5/16 - 18 X 13/16" LGiuvvvverrreverereeeeseseseeseseseessseseesssesseeesesseessesesssesesesaeses 4
49 | 70135-G01 | PEDAL PIVOT COVER ... veoeieereeeeereeeeeesesesseeessesseesssseeseeseseseesesessessraesesssene 1
50
51 72401-G02 | CHOKE CABLE (WITH NUTS) (ST 350) cvvcuuerveeeseeeseeeeeeseesesessesesesseseseeseseseene 1
52 | 00568-G4 LOCK WASHER, 9/16" +..cocoveeeseseeeeeseseeseseseessseseessseseeessesseeessssesessssesessesenenaeses 1
53 | 00545-G4 NUT, 9716 = 18 eevvvoeeeeeereeeeeeseeseeeeessseeeseseeseseseeseseseesesessesesesseesessesessssesesesseneseeses 1
54
55 | 72155-G01 | RETAINER wovoeeeeeeeeeeeeee e seeeeeeseseseeseeesseseses e sse s seseneeseseseeseseseessseesesssene 1
56 | 72154-G01 | CHOKE CABLE ADAPTER.....ovceiioeeeereeeseeeesesseesseseesseseseseeseseseesesassessseesessseene 1
57
58 | 00544-G4 JAM NUT, 5/16 = 24 ..evveeeeevereeeeeereeeeeereeessesessesesesseessssseseessseseesesesseseseesesesene 2
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62)....c..vcereeveenereenne. 1
60 | 23722-G1 ADJUSTING ROD (SHORT) ...oeveereesveeeeseeeesssveesseseesseseseseesesesseseseesesssenn 1

Service Parts Manual Page A-10



ACCELERATOR - CABLE AND LINKAGES

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ....uoiitiirererire e ser e ser e sne e esnne e 2
62 00526-G4 NUT, #10 - 32 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt ses e 1
66 23860-G1 BEARING ...ttt 2
67 24621-G1 NYLON WASHER, 5/16"......occrirriererrererireeeserseser e e e sne e s nne e 2
68 25768-G01 PIVOT ROD ...ttt e s ee e san e e s ne e 1
69 12064-G1 PUSH NUT, 5/16" ... oot 1
70 24479-G1 BALL JOINT BALL ..o 2
71 00565-G5 LOCK WASHER, #10 ..oeieiireiir et 2
72 00526-G4 NUT, #10 - 32 e e 2
73 72197-G01 PIVOT BRACKET ...ttt e s 1
74 14390-G1 LOCK NUT, 3/8 - 24 ...ttt s s s 1
75 00414-G8 BOLT, 1/4 - 20 X 1" LG oot e 2
76 14390-G4 LOCK NUT, 1/4 = 20 ..ot s e 2
77
78 72254-G01 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 72609-G01 ADJUSTING ROD (LONG) ....ceririeirrercrre et nne s 1
80 24465-G1 BALL JOINT SOCKET ....uoiitiirererire e ser e ser e sne e esnne e 2
81 00526-G4 NUT, #10 - 32 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ......occiiiirererere e ser e e s ee s e s ne e 1
85 14390-G1 LOCK NUT, 3/8 - 24 ...ttt e 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) .....ccccceee... 1
87 25762-G01 GOVERNOR PIVOT ..ottt sre e e 1
88 23860-G1 BEARING ..ottt 2
89 24621-G1 NYLON WASHER, 5/18" ......coiioiiieiie e 2
90 25768-G01 PIVOT ROD. ...t s 1

Page A-11

Service Parts Manual




| Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/18" ... et s 1
92 24479-G1 BALL JOINT BALL ... e 2
93 00565-G5 LOCK WASHER, #10.....ccciieeeieeeeee et e 2
94 00526-G4 NUT, #10 - 32 ..t 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi....ooiieieeeeeeeee et 2
97 00565-G8 LOCK WASHER, 5/18" ...t 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102) ......cocoereeereeerenns 1
100 | 23722-Gi ADJUSTING ROD ...t 1
101 24465-G1 BALL JOINT SOCKET ...ttt e e 2
102 00526-G4 NUT, #10 = 32, e 2
103
104 | 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105 | 25765-G01 GOVERNOR BELLCRANK .......oiirirerrrerrece e e s se e 1
106 | 24479-G1 BALL JOINT BALL ..ottt s e 1
107 00734-G5 LOCK NUT, #10 - 2. e s e 1
108 14390-G4 LOCK NUT, 1/4 - 20....ii it 1
109 | 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ......., 1
110 22752-G1 GOVERNOR BRACKET ...t 1
111 25274-G1 GOVERNOR ROD ...ttt e s 1
112 22754-G1 BUSHING ... e 1
113 25661-G01 CUP WASHER ..ottt 2
114 23578-G1 COMPRESSION SPRING .....cceiiirrirerrecenrecesresese e 1
115 22754-G2 BUSHING ... e 1
116 23859-G1 GOVERNOR ADJUSTER ......ooiiiieie et 1
117 00526-G4 NUT, #10 - 32 ..t 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG .eoreereeerereeee e e 2
119 25738-G01 SPRING ...t e e e e e 1
120 | 25286-G1 SAFETY SEAL, 3/8" ...ttt e s nre e e 1

Service Parts Manual Page A-12



ACCELERATOR - CABLE AND LINKAGES

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, 3/16" ...ttt e e 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET ......coi ittt 1
124 | 26826-G01 LOCK WASHER, 8 MM ..ottt s e 2
125 | 26827-G01 NUT, M8 X 1.25 MM ..ot 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ......oociiiirererrre s nreee e 1
128 17618-G1 WIRE TIE ..ottt e s e 7
129
130
131 72062-G01 PEDAL BOX ASSEMBLY (INCL ITEMS 2 - 40, 42 - 47, 132) (ST SPORT)........ 1
132 72065-G01 ACCELERATOR CABLE ...ttt e 1
133
134 | 25693-G04 CHOKE CABLE (WITH NUTS) (ST SPORT) ..coeciicireene e 1

Page A-13 Service Parts Manual




| Gasoline Vehicle ACCELERATOR - CABLE AND LINKAGES

Service Parts Manual Page A-14



AIR CLEANER Gasoline Vehicle

9 - Includes ltems 10 - 13

=

Carburetor

See BODY

Front of Vehicle

&®

Page B-1 Service Parts Manual



N

Gasoline Vehicle AIRCLEANER

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72416-GO1 INLET ADAPTER ...ttt ettt e e e s saene s 1
2 72415-GO1 LC 7] 4 = TSROSO 1
3 71055-G01 RIVET, 3/16" X 3/8" LG ....evveiiiieiieie ettt ne s e s e s s e s s nasne s 4
4 11391-G2 O 0 S 1
5 72637-G02 HOSE (CONVOLUTED) (ST 350)...ccceeceeteereeaeereeeeieseeesesee e seesseeeeeneeseeseeenens 1
6 72637-G01 HOSE (CONVOLUTED) (ST SPORT) ....oeuiiiieieeeee et et eee e e 1
7 11391-G1 O 0 S 1
8
9 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 10 - 13) ............... 1
10 72598-G01 AIR CLEANER CANISTER ...ttt ettt 1
11 72599-GO01 AIR CLEANER COVER ..ottt 1
12 72604-GO01 AIR CLEANER LATCH ...t reeeese e reenie e se e sess s e seens 2
13 28462-G01 AIR CLEANER DUST COLLECTOR ...ttt et 1
14 28463-G01 AIR CLEANER ELEMENT .....ooiiiiiiienie e sieee e e e eeeseee e ene e s eeeemen 1
15
16 72592-G01 HOSE (AIR FILTER TO CARBURETOR)......c.cctriiieriee e 1
17 11391-G6 CLAMP e e et e e e s e e e s st e e e e s g ee e e e narae e e e nanrraeaennane 1
18 11391-G7 CLAMP e e et e e e s e e e s st e e e e s g ee e e e narae e e e nanrraeaennane 1
19 26727-GO1 CARBURETOR GASKET ..ot reeeieerteee et ser et see e s e se e e s 2
20 72739-GO1 CHOKE / THROTTLE BRACKET ......co et 1
21 26728-G01 CHOKE BRACKET ...t eteiee e etce e se et sea e see e e saee e e e e e e neenes 1
22 72591-G01 CARBURETOR ADAPTER ..ottt e 1
23 72151-GO1 POV HOSE.......ccoi ettt st st s st e s e s s s e e s e e sre e e e rene s sneeeenes 1
24 23726-G11 CARBURETOR MOUNTING SPACER ..ot 4
25 00664-G7 LOCK WASHER, 1/4"...... ettt ettt sttt se e e e e s ee e e e 2
26 13632-G1 NUT, IMB X T ettt et e e e s a e e e e naseae e e e naane s 4
27 72605-GO01 CARBURETOR BAFFLE...... oottt et e 1
28 72514-G01 S 11 5SS 2
29 26639-G01 BOLT, M8 X 1.25 X 20 MM ..ottt 2
30 00565-G8 WASHER, 5/18" ... et ce ettt e sec e e see e e e seeeeeseee e e aneesseeneesneans 2

Service Parts Manual




N

AIR CLEANER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32

33 72596-G01 AIR FILTER BRACKET (LINKAGE ACTUATED CARBURETOR) .......cccccvvennee. 1
34 75878-G01 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR).....c.c.ccveriennend 1
35 12547-G3 BOLT, M8 X TMM X 20MM LG .....coeiiiirrinereri e see e 1
36 00664-G7 LOCK WASHER, 1/4".....o ettt e e 1
37 00559-G7 WASHER, 174" ...ttt e e s se e e 1
38 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LGic.eri et 2
39 00559-G07 WASHER, 1/4" ...t e e 2
40 14390-G4 LOCK NUT, 174 - 20 oottt st 2

Page B-3 Service Parts Manual




Gasoline Vehicle AIRCLEANER

N

Service Parts Manual Page B-4



BODY Gasoline Vehicle

(<
ST 350 Cowl Mounted Behind =~
and Top Of Fender Flare: 22 P
ST SPORT Used On All 2001 And Early S/

o
o

2002 Model Vehicles

’“Jg‘ 17 1950

N

|
‘&N uuuuuuuuuuuuuu .

Cowl Mounted Over Top Of Fender Flare: . L= ~ \\
Used On Most 2002 Model Vehicles

*49

55 WA
56 B

*NOTE: This Cowl Is Service Replacement
For All Prior Model Years When
Ordered With Retrofit Kit (ltem 206)

Page C-1 Service Parts Manual




Gasoline Vehicle

BODY

123
122 114

Use Items 126 & 127 For Vehicles With
Cowl Mounted Over Top Of Fender Flare.
Use Item 123 For Vehicles With Cowl
Mounted Behind Top Of Fender Flare

Service Parts Manual

Page C-2



BODY

Gasoline Vehicle

ST SPORT

Page C-3

Service Parts Manual




Gasoline Vehicle

BODY

227 - Includes ltems 228 - 233
229 - Includes items 230, 231

236 - Includes items 237 - 239
242 - Includes items 243 - 247

HITCHES

Dropped
Heavy Duty 229
Hitch

Dropped
Angle Hitch

Dropped
Clevis Hitch

Service Parts Manual

Page C-4



N

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71510-G01 | UPPER FLOORPAN ....ootveeeeeeeeseeeeeeseeseseseesssessessseseseseesesseeesesesenesseseseesesessesens 1
2 14601-G11 | RIVET, 3/16" X 916" LG weorvveeeeeeeereeeseereseeresesesseessesessessesessessseesesssesesssesessseens 9
3
4 70451-GO1 | LOWER FLOORPAN. .......oveeeeeeeseeeeeeseeseeeseessseesesssesesesesessesenese e nesssseseesesessesens 1
5 14601-G11 | RIVET, 3/16" X 916" LG werrrvveereeeeeereseseeseseesesesssseeesseseeeneeseseseeseseesesssesssssessse oo 7
6 70452-G01 | ACCESS COVER ... veeeeeeeriererereesereseeseseseseseeseeeseesesessssesessesesesseessssesesesseneseeses 1
7
8
9 71413-G02 | SPLASH PANEL. ..oovmcveeeeveereeeeeeseseeeeseeseseseessseesesssesesssesessessessesesessesesessesessesens 1
10 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGiuvvouvveeeeeeveereeeeeeseseeseeseeseessssesesessenessesens 4
11
12
13 | 71101-G01 | COWL SUPPORT BRACKET ....ooivveemreverereeeereseeeeseeeseesesesresesesseesessesesesseseseeses 1
14 | 71102-G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG vveueveererererereeeecesseeeressesereseeseressesens 3
15 | 71055-G02 | RIVET, 316" X 1 1/8" LG cvveereeeeeeeeeereeeeeeseeseseseeseseseseeesssseessse s sssseseseesesessesens 1
16
17 | 71462-GO1 | COWL SUPPORT (2001 - EABLY 2002) .....vvverereerrererereeseessseeseseesereseesereseesens 1
18 | 00740-G4 SCREW, #10 - 32 X 1/2" LG (2001 - EARLY 2002) ....corveeererereererererereresseeenens 2
19 | 00559-G5 WASHER, #10 (2001 - EARLY 2002)......vveeereeesesreeesesseeessesesessesssessesesesessseenen 2
20 | o00921-Gs LOCK NUT, #10 - 32 (2001 = EARLY 2002) ......veeereereeereereressessreesesssessseseesssesnens 2
21 14776-G1 RETAINER NUT (J TYPE) (2001 = EARLY 2002) .....vvveoeeeeerereeensereeeresseresnesens 1
22 16705-G9 SCREW, 1/4 - 20 X 1 1/4" LG (2001 = EARLY 2002) ...orveeerererererererereeesseeenens 1
23
24
25 | 71151-Go1 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29) .....vvvereerenens 1
26 | 71153-Go1 DEFLECTOR (PASSENGER SIDE) ... vveerereeereeereseseecessseeeesseseseseesesessesens 1
27 | 71154-Go1 DEFLECTOR (DRIVER SIDE) w.ovceereveeeeeeesseeeeesseeseesssesseeesesseessesesesseseseseeees 1
28 | 00614-G5 SCREW, #8 - 18 X 5/8" LGiurrvverrereeeseeeeeessesesesseseseseeseseesessseesesssessseseesssessens 6
29 | 71158-Go1 INSTRUMENT PANEL INSERT (FOUR CUP) .....vveereeeereeeeeerserereressereseenens 1
30

Page C-5

Service Parts Manual




Gasoline Vehicle BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 35962-G01 LABEL (SAFETY) . eeiiieeeeieee et se ettt see e st e e sne s e e e e e e e e e e e e sneenens 1
32 74443-G01 LABEL (ANTI-ROLL BACK) .....ceitiiiereeeieeeteeeeeeeee e ee e e e e e 1
33 35968-G01 LABEL (T-HOLDER COVER)......coiii ettt 1
34 * SERIAL NUMBER PLATE .......ccoiiieiiieeeeeteeesesieestesesseeaesseseesesseseessassessanseseens 1
35 * CAPACITY PLATE ...ttt st e e et see e e s e nne e ee e e neas 1
36 01041-GO1 RIVET, 5/32" X 3/4" LG ..o oo eetee et s ceesseteessee s sssee e ssseee s snnaesnsen e saneeenns 4
37
38
39 71115-G01 VINYL TRIM Lttt sttt e e e e e s sse e ee e ssseee e e s sane 2
40 71055-G01 RIVET, 3/168" X 1" LG 1 eeeieie st scee s e s sete s s see s s ene s s e e e e e sve e e sene s sneeeenes 10
41
42
43 75459-G01 GLOVE BOX DOORS (BOTH SIDES).....cccieiereeeee et et 1
44 75459-G02 GLOVE BOX DOOR (DRIVER SIDE} .....cooueiieeenee et 1
45 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE)........ccocieoiieieeieee e 1
46
47
48
49 71468-G01 L0 1 SRR SRP 1
50 71055-G01 RIVET, /168" X 1" LG oottt sttt e s s a e 7
51
52 71289-G01 NAMEPLATE (E-Z-GO) (OVAL) ..ottt st e 1
53
54
55 71338-G01 FENDER FLARE (DRIVER SIDE).......ccci ettt 1
56 71338-G02 FENDER FLARE (PASSENGER SIDE).....ccccveiiirreere e 1
57 71055-G01 RIVET, /168" X 1" LG oottt sttt e s s a e 6
58
59 75815-G01 FENDER FLARE (DRIVER SIDE) (2001 - EARLY 2002) ......ccooceeveereieeneeneeee 1
60 75815-G02 FENDER FLARE (PASSENGER SIDE) (2001 - EARLY 2002).....ccccccveevereeneenee. 1

Service Parts Manual




BODY

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 71045-G01 RIVET, 5/32 X 3/4" LGi...cceee ettt e 6
62 00559-G4 WASHER, #8...eeiee et e s san e s ne e 6
63
64
65 74265-G01 BUMPER ...ttt st e s e e e e 1
66 74037-G01 SPACER TUBE ...t st e e s s e 2
67 19859-G1 END CAP, 374" .. oottt narn e 2
68 75048-G01 SPACER, 1/2" e e e e s 2
69 00570-G2 WASHER, 5/18" ...ttt s e e 2
70 00905-G8 LOCK WASHER, 5/18".... .ot st 4
71 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LGttt s e 4
72
73
74 70048-G** FLOORMAT ....ooreiirrreceerreeesr e e earesre s sme e e ser e san e e snesmesanesresaneenens 1
75
76
77 70244-G02 SPLASH PANEL.....coiiiiiiierrecerrecerr et st s e s e 1
78 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ....rvreiiererreceriercerersee et s 4
79 00438-G8 BOLT, 5/16 - 18 X 1" LG (ST 350) ....cccverreerieereresireeseerse s e seaesne e e 2
80 00559-G8 WASHER, 5/16" (ST 350) ...eei e e s 2
81 11098-G6 LOCK NUT, 5/16 - 18 (ST 350) ...eevcrererecrerierirereriee e et sre e csnne e 2
82
83
84 70245-G01 BATTERY TRAY ...ttt e e naene s 1
85 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ....rvreiiererreceriercerersee et s AR
86 00438-G8 BOLT, 5/16 - 18 X 1" LG (ST 350) ..ueererecrereririreriee e sreeesre e cssre e resssee e 2
87 00571-G2 WASHER, 5/16" (ST 350) ...eei e e s 2
88 11098-G6 LOCK NUT, 5/16 - 18 (ST 350) ...cecverreerieerieereresee e e s e e sennesne s srne e 2
89
90

Page C-7

Service Parts Manual




Gasoline Vehicle BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 70629-G01 SPLASH PANEL (ST 350) ... ceeteeieesierieesieeaeereeseerseeseeseeseeessessees e seeseessesaeesseenes 1
92 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ....eeeveieeeeeeee e 2
93
94
95 70440-G02 SEAT FRAME (ST 350) (DUAL CABLE DIRECTION SELECTOR)................... 1
96 70384-G03 SEAT FRAME (ST 350) (SINGLE CABLE DIRECTION SELECTOR}................. 1
97 70200-GO1 SCREW, 3/8 - 18 X 1/4" LG .eoeieeeeeeeee ettt e eee e ete e e see e e 4
98 70113-GO1 ADJUSTABLE BUMPER ..ottt et 2
99 11027-G1 LOCK NUT, 5/16 - 18 et sctie e ste s str e st e e st e sae s s sea e s e s s e e e e sanneees 2
100 00559-G8 WASHER, 5/18" ...ttt ettt ettt re e se e et see e e sre s 2
101 11098-G6 LOCK NUT, B/16 - 18 ..ttt ettt e e a e 2
102
103
104 71977-G** SEAT WRAP PANEL WITH LOUVERS ......oooiiere e e 1
105 10570-G10 RIVET, 5/32" X 9/18" LG ..eeeiiiciieee ettt ssite e st e s a e s ea s 8
106 71609-G01 SEAT HINGE PLATE.......c. ettt ece e st e e st se e e e se e e eee e e e 2
107 10570-G11 RIVET, 3/16" X 3/4" LG ... oot e et s ceeeste e st e s saeeere e s sseee s snnne s nn s sareeenns 4
108 20271-G9 (O I ] T 1 PR 1
109
110
111 71674-G01 SIDE PANEL (DRIVER SIDE) (ST 350) ...ccueeeeeerereeeeereeeeeeseeeeeseeeseesreessesseesee e 1
112 71674-G02 SIDE PANEL (PASSENGER SIDE) (ST 350) «ueeereriereereereeeeeseeee e seesee e 1
113 10570-G10 RIVET, 5/32" X 9/18" LG ..eeeiiiciieee ettt ssite e st e s a e s ea s 4
114 10570-G12 RIVET, 1/4" X 1/2" LG .ttt ettt te st e s e s e e s s a e s nsneeae s 4
115 16469-G7 LT | =1 TR T 4
116
117
118 71439-G01 ROCKER PANEL (DRIVER SIDE) (ST 350) .cceeeeieteeeeieeeeeieereeseeseeseeseeeeens 1
119 71439-G02 ROCKER PANEL (PASSENGER SIDE) (ST 350) ...ccccviveeeeeeeeereeeeeneeseeseeenens 1
120 71440-GO01 BRACE (DRIVER SIDE)...... oottt e 1

Service Parts Manual




BODY

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121 | 71440-G02 | BRACE (PASSENGER SIDE) ... roveeoreeeseseeeessseseesseeseesssesseeesssseesseseseseeseseseeses 1
122 | 00789-G2 SCREW, #10 = 24 X 1 1/8" LG reveereeeerereeeereeeseseeessesesesseseseseessseesessseseseseessessnens 4
123 | 23726-G2 SPACER, 1/4" oooeveeeeeveveeseeeveeseseeeeseeesseseseeseseses s sssseseseeseseseessseesesssesessseessessnenn 4
124 | 00660-G5 WASHER, #10....evveeereeeeeeeeeeeseeseeeseeseesesessesssesseeeses e sessesesseseseseessseesessseesesssenan 4
125 | 11098-G7 LOCK NUT, #10 = 24 ...veeeeeveeeeeeeeeeesesseeseeseessesesesaeseseseesesessess s sessseesese s sase s 4
126 | 71424-GO1 | SPACER (DRIVER SIDE) ...oomvveerreeeerereoneseeeereseeeeseeessesesessesesesseesessesesesseseseeses 1
127 | 71424-G02 | SPACER (PASSENGER SIDE) ... veeeeveeereereeeseeseseeseseseesssseeesssesssseseseseesesessesens 1
128
129 | 16705-G1 SCREW, 1/4 = 20 X 1" LG evvvveeeeveereeeeeereessseseeessesesesseesessessesseseseesesessessseesesessene 4
130 | 23726-G2 SPACER, 1/4" oooeveeeeeveveeseeeveeseseeeeseeesseseseeseseses s sssseseseeseseseessseesesssesessseessessnenn 4
131 | 00559-G7 WASHER, /4" ..o vooeeseveeeseeveeseeseeesseseeseeeseasssessseeses e sessesesseseseseessseesessseesesssenen 4
132 | 14390-G4 LOCK NUT, 1/4 = 20 c.oreeveeeeeeveereeeseeeesesseeseeseeessesesesaeseseseesssessessseesessseesese s sase s 4
133 | 71764-G01 | SILL PLATE TREAD ... oieereeeeeseeeeeseeseeeseesesesseseseseseseesesseesessssesessesesessereseesens 2
134
135
136 | 74297-GO1 | FENDER (DRIVER SIDE) ... vveeereeeeereeeseseeeeseseseesseessesssesseeesssseessssesesseseseseeses 1
137 | 74297-G02 | FENDER (PASSENGER SIDE).........civeeereereeesmereereseseroesesseeosssesssessesesessereseesens 1
138 | 74297-G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) ... vveeerereereeeeonseeeesserereseesereseesens 1
139 | 74297-Go4 | FENDER WITH TAILLIGHT (PASSENGER SIDE) ...evveoeereeeseseeeseeeeeerseserennene 1
140 | 00414-G7 BOLT, 1/4 = 20 X 7/8" LG eereeveerreereeeeesseeesseseeesssseseseeseseseesesessessseesessssesssesesssssnenn 12
141 | 00559-G7 WASHER, 1/4" ..o eeveeseeveeeseseeeseesessesessasesesssseses e sesseeeseeseseseesssesseseseesessrenen 24
142 | 11027-G2 LOCK NUT, 1/4 = 20 ceoreveeeeeeeereeeeeesesesreesesseeesssseseseeseseseeseseesessseesessseesesssesessssens 12
143
144
145 | 75661-GO1 | INNER FENDER (PASSENGER SIDE) (ST 350) ..eoovvereeeeeveerererereeeesesseeesserens 1
146 | 75661-G02 | INNER FENDER (DRIVER SIDE) (ST 350) civ.ecuoreeerererereeeeeenseeesesseseseseeseressesens 1
147 | 74441-GO1 | BRACKET ooveoeeeeereeeeeeeseeseeeeseteeesssseasseseseseesesesesseseeseseeessss s sse s sseseseseesssessenens 4
148 | 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM).......veeeeereerreereeeeseseeeseseecensssereseesenessenens 8
149 | 71734-G01 | BRACKET oo s seeesesseesesseaseeseseseeseseseeseseseseseesesseesess s sesseseseesereseesens 2
150 | 00438-G7 BOLT, 5/16 = 18 X 7/8" LG euruvveerrereereeeesersesesesesseressseseenssesessesesessesessseesessseesessenes 2

Page C-9

Service Parts Manual




Gasoline Vehicle BODY
N
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 00571-G2 WASHER, 5/16" ..ottt st tee e e e st e e s serae e e s snreaeessannraeeesnan 2
152 11098-G6 LOCK NUT, 5/16 - 18 et sctie e ste s str e st e e st e sae s s sea e s e s s e e e e sanneees 2
153
154
155 71587-G01 REAR PANEL (ST 350) .. .ceceetceieeeiereesieseeesieeaceseeeseseesseessesaeesseeseesseessesssssesaseas 1
156 71055-G01 RIVET, 3/168" X 1" LG 1 eeeieie st scee s e s sete s s see s s ene s s e e e e e sve e e sene s sneeeenes 4
157
158 71588-G01 SEAT FILLER PANEL (DRIVER SIDE) .......coeeiteireieeeeeteseeeie e 1
159 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE)......cccciroerieeereeee e 1
160 10570-G10 RIVET, 5/32" X 9/16" LG ....eeee et s e see s sieeeseee s se e s snnne s e e s e ene 6
161 00559-G3 WASHER, #6 (ST SPORT) ..o ettt e 2
162 20271-G3 HOLE PLUG, 2" (VEHICLES WITHOUT TOP) ..ottt 2
163
164
165 | 35062-GO1 LABEL (WORKHORSE).......coctiiiieeieee e eieseeseee et e e eee e eee e e sneeeeeneas 2
166 35430-G08 LABEL (ST 350) .eeuteterieeeeacenteniesserseeesieseeesesseesaeeseeseessseneesnessseesessesssansesneesees 2
167
168
169 70440-G01 SEAT FRAME (ST SPORT) (DUAL CABLE DIRECTION SELECTOR) ............. 1
170 70440-G03 SEAT FRAME (ST SPORT) (SINGLE CABLE DIRECTION SELECTOR).......... 1
171 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi.....eeeeiceee e vcee e reeesee s seee e s snne s e e s 2
172
173
174 71259-G** SIDE PANEL (DRIVER SIDE) (ST SPORT)...cccteiiiiereeee e 1
175 71259-G** SIDE PANEL (PASSENGER SIDE) (ST SPORT) eeceereeee et 1
176 10570-G10 RIVET, 5/32" X 9/16" LG ....eeee et s e see s sieeeseee s se e s snnne s e e s e ene 4
177 10570-G12 RIVET, 1/4" X O/18" LG ...oeiiiie ettt sttt et s e s e a e s e s eae s 4
178
179 35430-G22 I o] I ST = 1 2
180

Service Parts Manual

Page C-10




N

BODY

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
181
182 | 71502-G01 | ROCKER PANEL (DRIVER SIDE) (ST SPORT)..ccouverereeeeenseeeresserereseesereseesens 1
183 | 71501-G01 | ROCKER PANEL (PASSENGER SIDE) (ST SPORT) ....uvveeeveeereeereeeeesseeesserens 1
184 | 15058-Gé RIVET, 3/16" X 3/4" LG evvverreeeveseeeeeeesseseeesseseeeseesessseesssessesseesssssessssesesessesaesesens 4
185 | 16705-G1 SCREW, 1/4 = 20 X 1" LG evvveeeeeveereeeeeerseessesseesseessssseessssesseeseseseesessseessseeseseseene 4
186 | 23726-G4 SPACER ...coreveeereevevereesereeseseseseseseesesessesesesseseses s seesesesesseseseessseesesssesessseeseesenenn 4
187 | 00891-G2 LOCK NUT, 1/4 = 20 c.oreeveeeeeeveereeeseeeesesseeseeseeessesesesaeseseseesssessessseesessseesese s sase s 4
188 | 71507-G02 | SILL PLATE (DRIVER SIDE) w.oooooeveeereeeeeeseeseeeseeseseeseseseesssseessseesesseseseseesesessesens 1
189 | 71507-GO1 | SILL PLATE (PASSENGER SIDE) ... rvveroeeeeeremeeeerseeseesesesresesesssesessssesessssesseses 1
190
191
192 | 71224-GO1 | FENDER (DRIVER SIDE) (ST SPORT) .cooovoveeereeeseseseeseseecessseessseseseseesesessesens 1
193 | 71224-G02 | FENDER (PASSENGER SIDE) (ST SPORT) ..couvvveerereerereeenseeeeessesereseeseressenens 1
194 | 71224-G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) (ST SPORT)....ovveerrererernererrsenen 1
195 | 71224-Go4 | FENDER WITH TAILLIGHT (PASSENGER SIDE) (ST SPORT) ..corvvvererereenen 1
196 | 00414-Gé BOLT, 1/4 = 20 X 3/8" LG eoreveereeeeeesesseeeseeseeesseseseseesesesseseseesessseesessseesssesesssesnenn 8
197 | 00642-G7 WASHER, 1/4" ..o eeveeseeveeeseseeeseesessesessasesesssseses e sesseeeseeseseseesssesseseseesessrenen 16
198 | 00891-G2 LOCK NUT, 1/4 = 20 ceoreveeeeeeeereeeeeesesesreesesseeesssseseseeseseseeseseesessseesessseesesssesessssens 8
199
200
201 | 75661-G01 | INNER FENDER (PASSENGER SIDE) (ST SPORT) ..ovveeereeeerererereseseeseneenens 1
202 | 75661-G02 | INNER FENDER (DRIVER SIDE) (ST SPORT)....vveerereeesrerereereseresesssseseseenens 1
203 | 71374-GOT | BRACKET coooeeeeeeeeeeeeeeteeseseees s sesesseeese s eses e sseseseneeseseseesssaesese e sess s sene e 4
204 | 71055-G01 | RIVET, 3/16" X 7/16" LG (ALUMINUM).....coveeeeeeereeeeereeseeeseesereesesesessseseessseeeens 8
205
206 | 73464-G01 | COWL RETROFIT SERVICE KIT (INCLUDES ITEMS 55 - 57, 126, 127)
207 | 71225-G01 | REAR PANEL (ST SPORT) oocooeveereeeeeeseesseesseseeesseseseseesesessesssaeseseseesssesessseenens 1
208 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGiuvvoeeeveeeseereesseeseeeesesseesessecessesesesessenessesens 8
209
210

Page C-11

Service Parts Manual




Gasoline Vehicle BODY

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
211 27731-G01 ASH TRAY ..ttt 1
212 27736-G01 GASKET ... ettt e s n e e e e e e e 1
213 75108-G01 BRACKET ..ottt et e e st s e 1
214 00100-G4 SCREW, #10 - 168 X 1/2" LG ..ottt e 4
215
216
217
218 74348-G01 HITCH RECEIVER ...ttt e e s 1
219 00198-G8 BOLT, 5/16 - 18 X 1" LG c.uirieeirererire e st 1
220 00569-G2 WASHER, 5/18" ...ttt e e e 1
221 11098-G6 LOCK NUT, 5/16 - 18 ...ttt st e s e s 1
222 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGttt s 4
223 00922-G3 WASHER, 7/18" ..ottt e e e 4
224 00734-G1 LOCK NUT, 7/168 = 14 oot 4
225
226
227 74492-G10 DROPPED BALL HITCH KIT (INCLUDES ITEMS 228 - 233) ....c.cccooviernerineenen 1
228 74491-GO1 DROPPED BALL HITCH ..ot 1
229 31757-G1 HITCH BALL, 1 7/8" (INCLUDES ITEMS 230 - 231)...cccovciecirceereen e 1
230 00566-G6 LOCK WASHER, 3/4"......o oottt s e e e 1
231 00702-G11 NUT, 3/4 = 16 ot e s 1
232 21317-G1 CLEVIS PIN, 5/8" X 3" LGi...eeiireirererer e sersses e s eee s se e e 1
233 21683-G1 HAIRPIN, 15/32" X 2 11/18" LG ...eoeeree et 1
234
235
236 74492-G08 DROPPED ANGLE HITCH KIT (INCLUDES ITEMS 237 - 239 ......ccccecvvrnerineenen 1
237 74489-G01 DROPPED ANGLE HITCH. ...t 1
238 21317-G1 CLEVIS PIN ...ttt e e s e s 1
239 21683-G1 HAIRPIN, 15/32" X 2 11/16" LG ..er et 1
240

Service Parts Manual Page C-12



BODY

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

241

242 74492-G12 DROPPED CLEVIS HITCH KIT (INCLUDES ITEMS 243 - 247) ..c.oooecvrerineenn 1
243 74495-G01 DROPPED CLEVIS HITCH .....coiirirri et 1
244 21317-G1 CLEVIS PIN ...ttt e s s e e 1
245 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ....coociireeeeeee e 1
246 14443-G7 CLEVIS PIN...eoe ettt e e 1
247 19314-G1 COTTER PIN..ceee ettt e s s 1

Page C-13

Service Parts Manual




Gasoline Vehicle BODY

N\

Service Parts Manual Page C-14



BRAKES Gasoline Vehicle

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 24 - 27
23 - Includes ltems 24 - 27

Page D-1 Service Parts Manual



N

Gasoline Vehicle

BRAKES

53 - Includes ltems 54 - 79
56 - Includes ltems 57 - 59

BRAKE PEDAL

(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page D-2



BRAKES

Gasoline Vehicle

107

108

S

Front of Vehicle

82 - Includes ltems 84 - 92

83 - Includes Items 84 - 91, 93
84 - Includes Items 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes Items 94, 95

100 - Includes Items 101, 102

Page D-3

Service Parts Manual




N

Gasoline Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-GO1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 - 10) oiieie e e e e s e e se e see e 1
2 70681-G01 TORSION SPRING ...ttt et neeeaees 2
3 70682-G01 PIVOT PIN ...ttt te e sie e ie st see e saesse e e e e eae e ass e s eneensessannas 1
4 01071-GO1 B o 1 Y 1
5 * BRAKE PEDAL.......coiiieeee ettt ere s e e e esa et e seeae e ns e esenesseassannas 1
6 70611-GO1 PARK BRAKE PEDAL ........ocoiiiiiietieeeiieiteeeesseeteseesaeaessesees e e sssssesesnessenns 1
7 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 - 10) .eeeeeeriieie e e reeeee e see e s e e 1
8 * SERVICE BRAKE PAD ......ccooiiieereeienereeseese et s s e 1
9 * PARK BRAKE PEDAL PAD.........ccoootiiiieieeeeeeeceeeteneesesaeseeseesaesaesenseens 1
10 15766-G1 OVAL RIVET, 3/168" X 3/8" LG c..ueeiieeeiece et eee e 9
11
12 70582-GO1 SHOULDER BOLT, 3/8 - 16 X 4" LGi....ceceeeeeereeee et e 1
13 70581-G01 FLANGED BUSHING ........ooiiiiiiiie ettt e e eee e e e e s eee e e 2
14 70676-G01 TORSION SPRING ...ttt et seeeeeseee e e sneesseeeeeneans 1
15 00643-G1 WASHER, 3/8" ... .ottt et e st e st et e s e s s e s e e e s e e e s ene s sneeeennd 1
16 11098-G5 LOCK NUT, 3/8 - 16 ..ceeeeeeie s eceeeereieseciee s e seeessete s sneesseee s ssne e s e e eesveeesnenesssereenes 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)....ccccccvieeieeeee e 1
19 00963-GO1 SPHERICAL NUT, 5/16 - 24 ...ttt 1
20 11098-G9 LOCK NUT, 5/16 = 24ttt ettt se e 1
21
22 70969-G05 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (ST 350)... 1
23 70969-G03 EQUALIZER & BRAKE CABLE ASSEMBLY (INCL ITEMS 24 - 27) (SPORT)..{ 1
24 28082-GO01 EQUALIZER BRACKET .....coeiiiereererrene e seenie s seessee s s s e sesssenes 1
25 28083-G01 BRAKE COMPENSATOR BUMPER .........ccoiie it 2
26 * BRAKE CABLE (DRIVER SIDE) ....c.eoteieeeieeecete e 1
27 * BRAKE CABLE (PASSENGER SIDE)........coceiiiiiree e 1
28
29 12305-G1 RETAINING RING ....coeiiiieie ittt et see e s e e e e enens 4

Service Parts Manual




BRAKES Gasoline Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | 10386-G3 CLEVIS PIN, 5/16" X 1" LG vvvereveereeeeerseeerereeessesesesseesessessesseseseesesessessseeseseseene 3
31 10387-G3 COTTER PIN, 3/32" X 3/4" LGiureveereeveereeeseerseessesessssesesseseeesseseseseesessseessseessseseene 3
32 | 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG (ST SPORT) «..evveeeeeeeeseereeeseesereseesesessessseeseseseone 2
33
34 | 70601-GOT | KICK-OFF LINK weoovooeereeereeeeeseeeeeesseeeseseeseseseseeseesseseeessesesseeeseseesesseesessseesessenes 1
35 | 17838-Gf NYLON BUSHING.....c.eveveeereveereseseessseseessesesesssseseessesesessesessesesesessessseesesseessssenen 2
36 | 20835-G1 TEFLON WASHER, 3/8" ...cvvoereveeemeeeeeseeveesesesessesessseesessssessssssesessesnessesesessesesseses 2
37 | 00559-G8 WASHER, 5/16" ...oorevveeeeeveesseseeesseseaeseesessesesessesessaeesessseesessesesessesenessesesesseseseeses 2
38 | 10387-G3 COTTER PIN, 3/32" X 3/4" LGiureveereeveereeeseerseessesessssesesseseeesseseseseesessseessseessseseene 2
39 | 70098-GOT | KICK-OFF CAM PIVOT coooooeeeoeseeeeeesseeeeseesevesesseseeesseseessesessesesesessesseesesssensssenen 1
40 | 10097-G6 FLANGED BEARING .....cecooeveeeeeeeeeseseeseeseeseseeseseesssesseseseesessseesessseseseseseessnens 2
41 70587-GO1 | KICK-OFF CAM...ooooeeeeeeeeereeeeeeseesereseeseseseseseeseeeseesesessesesesseesesseesesseseseeseneseeses 1
42 | 71215-GO1 | SETSCREW, 1/4 - 20 X 1/2" LG cevoeeveereeeseereeessesesesseeesseseesseseseseeseseseessseesessseenn 2
43 | 14134-G4 SPACER ..o veeereeveeeeseseseesessseeseseseeseseseeseses s seees s esss oo ses s seeseseneesesesees s eeeserene 1
44
45 | 70113-GO1 | ADJUSTABLE BUMPER ........citvereeeeeerseeseeseeessesesessaeesseseeesssseseseesesessessseesesssene 1
46 | 11027-G1 LOCK NUT, 5/16 = 18 w.reveeeeeeeereeesseesesseeeseeseeesssseseseesesesseseseesessseesessseessse s ssne s 1
47
48 | 70080-GOT | CATCH BRACKET ..oorvveoeeeereeeeeseeeseeseeessesesessesesessaessssssesesseseseesesessessseesesssene 1
49 | 00414-G6 BOLT, 1/4 = 20 X 3/8" LG veurvvveeereeereeeerersesesesesseseessseseessesessesesessesessseesesseesessenes 2
50 | 00891-G2 LOCK NUT, 1/4 = 20 c.eeeeveereeeeeerseeseeeseesseessseseessesesesseseseseesessssesesessesseesesseessssenen 2
51
52
53 | 70690-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79) w.coecoveeerereeeseseeeeseeeseeseeeseesssesseeesesssesssseseseeseseseeses 1
54 * BRAKE PEDAL. ... veeessesesessesesesese e ssseseesesessesssesseeesss e ssssesesseseneseeses 1
55 | 70611-GO1 PARK BRAKE PEDAL ..o vveoeeveeeeeeeesseeeeesseseesseessseeseseseessseseesssseseseesesessesens 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ......... 1
57 * SERVICE BRAKE PAD ...ovovoeeeveereeeeeereeeseeseseseeseseseesesseesssseseseeseseseeses 1
58 * PARK BRAKE PAD ....o.veeeeveeeeeseeessesseeeseseeessssesesseseseseesesessessseeseseseenn 1

Page D-5 Service Parts Manual



Gasoline Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 15766-G1 OVAL RIVET, 3/168" X 3/8" LGi..eeieeeeee et 9
60
61 70258-G02 SERVICE BRAKE PEDAL PLATE........oooi e eieeee et see e 1
62 70682-G01 o 1Y 0 | 1
63 70681-GO1 TORSION SPRING ....oooiiiieieeee et e e e 2
64 01071-GO1 PUSHNUT, 5/18" ..ottt sinee e sene e e se e e e ne e e e 1
65 00737-G8 SCREW, #10 - 24 X 1" LGi.eoiieiiee ettt s 4
66 00739-G1 RUBBER NUT, #10 - 24 ... e 2
67 22362-G3 BRAKE PEDAL STANDOFF ...ttt e 2
68 27137-G01 CONICAL SPRING...... .ottt ere et et e e see e seeeseesneeseeaeeseens 2
69 11098-G7 LOCK NUT, #10 - 24.....co et e cceesstr e st e esee e s svee s e seee s svne s ennnesnsseen s snnes 2
70 10606-G8 MICRO SWITCH ...ttt st e 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi...eiiiieeeeee et s e e 2
72 00559-G5 WASHER, #10 ...ttt a e e ane s 2
73 00559-G3 WASHER, #6......ooeieieeece ettt st e e s e s s s s e e s e e ssnee s 4
74 00565-G3 LOCK WASHER, #6 ...ttt se e 2
75 00525-G5 NUT, #6 - B2 oottt ettt e st e e e e st e e e s st ae e e e snrraeeesnanes 2
76 13514-G1 SCREW AND LOCK WASHER, #6 .....occeieeieeeieie et see e ee e 2
77 14628-G1 FASTON TAB ...ooiiceeeceie et ereiee et e e st e e e s e e sne e s e e s sreeenneee s saneeeennes 2
78 24605-G1 WIRE HARNESS (BRAKE LIGHT)....ccueiiieeeeee e 1
79 17618-G1 WIRE TIE....c ittt a e s e e e s e aa e s e s 3
80
81
82 70793-GO1 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92)......cccccece...... 1
83 70793-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85) ....cccee it 2
85 * BRAKE SHOKE .......ooiiiieiienee et s s s eseeseesennas 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) coeiii e 2
87 * UPPER SPRING ......coeiiiieeierr e eieeteee s ae e ssesaesesesaesse e e ssessessesenseens 1
88 * LOWER SPRING ...ttt see e 1

Service Parts Manual




BRAKES

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * PIN e e 2
90 * CUP AND SPRING ..ot 2
91 * ADJUSTER SPRING........ooiiii ittt 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) .......... 1
94 ¥ ADJUSTER ..ottt s s 1
95 * TEFLON WASHER ......oooiiieee e e e 2
96 17083-G2 BOLT, 5/18 - 24 X 1" LGi.c.eeioe et et 8
97 15126-G1 LOCK INUT, 5/16 - 24 ...ttt e s nrn e e 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32"....cooiieirecirnennd 2
99
100 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ....c.ooocevrenerirerernanes 2
101 * BRAKE DRUM......oiiiie ettt e s e 1
102 19862-G2 LUG BOLT, 1/2 - 20 ..ttt s e s e s 4
103
104 24939-G2 SPINDLE CAP ADAPTER.......coiiei et e e 1
105 21830-G1 OUTER BRAKE DRUM WASHER ........ci it 2
106 00518-G8 SLOTTED NUT, 3/4 - 16ttt e 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGiueeirre et e 2
108 12091-GO1 SPINDLE CAP ...ttt s e s e 2
109
110 75870-GO1 BRAKE CABLE BRACKET (PASSENGER SIDE) ......coocoviiiriine e 1
111 75870-G02 BRAKE CABLE BRACKET (DRIVER SIDE) ......c.ccccorireiirirricrreeecr e 1

Page D-7 Service Parts Manual




Gasoline Vehicle BRAKES

N

Service Parts Manual Page D-8



CAB (FLAT WINDSHIELD)

Gasoline Vehicle

CAB COMPONENTS
105 - Includes Items 2 - 3, 7 - 42, 106 - 108

See Body
Section for P/N

23 '\ \ 55

S
%7 See Body
Section for P/N

Page E-1 Service Parts Manual




Gasoline Vehicle

CAB (FLAT WINDSHIELD)

CAB COMPONENTS

Fuse Inside cab

Block

Outside cab

Q

WINDSHIELD WIPER COMPONENTS

Front of Vehicle
33 - Includes ltems 34 - 42
Q} 34 - Includes ltems 35 - 39

Front of
Vehicle

41

Service Parts Manual

Page E-2



CAB (FLAT WINDSHIELD) Gasoline Vehicle

46 58 - Includes ltems 59 - 66
59 - Includes Items 61, 63 - 66
60 - Includes Items 62 - 66

STEEL DOORS 60

59

49

50
52

44 - Includes ltems 45 - 55 \ VINYL DOORS
45 - Includes ltems 47 - 52
46 - Includes Items 49 - 54

Existing
Hardware

70 - Includes Iltems 71 - 75

STROBE LIGHT KIT

Page E-3 Service Parts Manual




N

Gasoline Vehicle

CAB (FLAT WINDSHIELD)

SWITCH PANEL KIT
88 - Includes Items 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes Items 84 - 86

L:)
="\ Existing
> Hardware
>
. 81 i
8— 78 > / 80
Existing
Hardware 20

WORKLIGHT KIT
77 - Includes ltems 78 - 81

Service Parts Manual Page E-4



CAB (FLAT WINDSHIELD)

N

Gasoline Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 * STEEL CAB (WITHOUT DOORS) (NO LONGER AVAILABLE,

REPLACED BY 75854-G**, SEE PAGE E-9).....c.cceconiiirrrrr e 1
2 74228-GO™A | ROOF PANEL ...ttt e s e 1
3 74228-G0™B | REAR PANEL ... ettt e 1
4 74227-G0*C | WINDSHIELD PANEL .......ooieirreee et e 1
5 74227-G0*D | FRONT CORNER PANEL (PASSENGER SIDE)......cccociiiiiierienee e 1
6 74227-GO*E | FRONT CORNER PANEL (DRIVER SIDE).......ccooiiiiririren e 1
7 74228-GO*F | RECEIVER (DRIVER SIDE)......oioi it e 1
8 74228-G0*G | RECEIVER (PASSENGER SIDE) .....c.ccooitiiiireeie e e 1
9 74228-G0"H | LOWER MOUNTING BRACKET (DRIVER SIDE) .....ccccoiiiiieeeeieee e 1
10 74228-G0%| LOWER MOUNTING BRACKET (PASSENGER SIDE)........cccoviiiniicecereeee 1
11 70113-G01 ADJUSTABLE BUMPER ......coeiiirere et 2
12 1P0O04A FRONT PANEL COWL SEAL GASKET (85" LG) .evvrveererererreerre e e 1
13 1P004D ROOF TRIM (50" LG) ..cuveiiieeiee ittt sre s e s e e 1
14
15 6E03 FRONT WINDSHIELD MOUNTING GASKET .....ccorrieerreerre e e 1
16 6E03A BOLT, 3/8 - 16 X 7/8" LG c.uerieirreeerre ettt e 44
17 6E03B LOCK NUT, 3/8 - 16 ...oeeeeee e ie et s s s 44
18 6E03C WASHER, 3/8" ...ttt e e e s e 44
19 6E03D NYLON WASHER, 3/8" .....oriiiirererrerecere et s e 26
20 6EO3E FRONT WINDSHIELD GLASS ..ot e 1
21 6EO3H FRONT CORNER PANEL MOUNTING GASKET .......coceiverreerereee e 2
22 6E03J REAR PANEL WINDOW MOUNTING GASKET .......ccciireireee e 1
23 6E03S ALLEN BUTTON HEAD BOLT ....ooeirieicrrreeer e 4
24
25 6E03U BOLT, 1/4 - 20 X1 1/2" LG oot 4
26 6E03V NYLON SPACER, 1/4" ..ottt e 4
27 6EO3W WASHER, 5/18" ...t 4
28
29 B6EO05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE) .......cccccoevirverienene. 1

Page E-5

Service Parts Manual




N

Gasoline Vehicle

CAB (FLAT WINDSHIELD)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
30 | 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE).........ccreereveeereeereereenene 1
31 | 6E05C REAR PANEL WINDOW. ......c.ocoeoeeeeeeeeeseeeseeoesesseseseeseeeseeeesesseneseeseeene e sesnenes 1
32
33 | 74244-Go1 | WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) ....ooovoereeeeeeeessrennnnes 1
34 | o9pwwmss WIPER MOTOR (INCLUDES ITEMS 35 - 39) ........ocorvereeeerereeeeressseereseen 1
35 - Y27 o =1 = T OO 1
36 * SHAFT COVER (SEAL) ....ooooreveeoseeeeeecseeserereesesesseeeseseesereesesesseesesnene 1
37 * NUT coooeeee e eeeeees e eeseseseseese s seseseeessseesesseseseeseseseesesessereeeesen 1
38 - BOLT e eeeeeeeeeeseees oo seesessseseees e sessess s seeese e seeseseseeess e sesseneseeseee 1
39 - WASHER ..o eeeeeeseeeeeeeeeeseeseeeeseeeses e sseseseseeseses e seseesesaeseeess e sesnenes 1
40 | 9pwA WIPER ARM .....oooooeoeeeeeoseeeeeeeeseeeeseeesesssseseasesessssesesssveseosseseseesesssserese s 1
41 | opwB WINDSHIELD WIPER BLADE...........eveeeoeeeeeseeeseeeeressesereeseseseeeesessesereesene 1
42 | 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......ocooreeeeerenrnneees 1
43
44 | 74301-G0* | STEEL DOOR KIT (INCLUDES ITEMS 45 - 55)........ooevvveerereeereeesserereeeessnennenns 1
45 | 74301-Go*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 = 52) .....covvvvvreennnn. 1
46 | 74301-Go'B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 | 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)..................... 1
48 | 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).......vveeerrerereereseeeeeereseerererene 1
49 | 6E03P LOWER DOOR WINDOW MOUNTING GASKET «....courvveerreerereenen 1
50 | 6E05F LOWER DOOR WINDOW ......oveeeeeeeeeeeseeeseeoesesseneseseeeseeeesesseneseeseee 1
51 | 9DHOST OUTSIDE DOOR HANDLE (KEY LOCKING) ....cvveeerreeeeeseeeneeerenneee 2
52 | 1Po04B LOWER DOOR SEAL GASKET (43" LG) ..ecvvveereeveeeeeeeereeeeressesereeenen 1
53 | 6E05E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE)............. 1
54 | 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......coovvveereeereeeeeeseerererenn 1
55 | 1Poo4C DOOR SEAL GASKET (123" LG).eeverreeeeeeeeresseesseseseeeeseseseeeessesesesessenesseeon 2
56 | 9Po01A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) ......veoeeereeeereeee AR
57
58 | 74242-G01 | VINYL DOOR KIT (INCLUDES ITEMS 59 = 66)........ccerreeeessmereeessereeeressesenees 1
59 | 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ............... 1

Service Parts Manual




CAB (FLAT WINDSHIELD)

N

Gasoline Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66) ............... 1
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....ccccoiiiiiiree e 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....cccooiiciirireere e 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) ..cceei it 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ......coceviirrrierre e 1
65 9DGH1 DOOR GRAB HANDLE ........oo e 1
66 9DHOS1 OUTSIDE DOOR HANDLE (KEY LOCKING]) ...cccocvrrieerireecrrenecrinennend 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) .| 1
69
70 74245-G01 STROBE LIGHT KIT {INCLUDES ITEMS 71 - 75)..ccccriiir e 1
71 9PSLRL STROBE LENS ... .ot 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......coviirieeieeeeee 1
73 9E002 TOGGLE SWITCH ... s 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ....ccceovreirrenrre e 1
75 9PB001 BRACKET ...ttt e s se s ne e 1
76
77 74247-G01 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) ...ooiiieeieeeeeeeeeeceeee s 1
78 ILWI1A WORK LIGHT (INCLUDES HARDWARE)........cccovtrrirerreereescrre e 2
79 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ...c.coorereirrerecrinenend 1
80 9E002 TOGGLE SWITCH ... s 1
81 9PBO001 BRACKET ...ttt s e s s 1
82
83 74248-G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) ......c.ccocovvunrne. 1
84 9PDF FAN e e e e 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ......coviirieeieeeeee 1
86 9PFHK HARDWARE KIT ...t 1
87
88 74250-G01 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ....ocvriiiiierieeree e 1
89 9PSF1-001 SWITCH PANEL ...t 1

Page E-7

Service Parts Manual




N

Gasoline Vehicle

CAB (FLAT WINDSHIELD)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE..........ccccooimrrerre e 1
91 9PSF1-003 ADHESIVE LABELS ... 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ..ot 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) .....cocorirriierrecerrecerer e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) .....oeii e e 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) .....coeciieciererreereenns 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) «.coorieerrecerrecerre e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED)....ccctertiirererrre s eessr e 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG ...ttt 2
99 9PSF1-011 WASHER, 1/4" ... e e e 4
100 | 9PSF1-012 NYLON WASHER, 1/4" .....oorreee e s e 2
101 9PSF1-013 LOCK NUT, 1/4 = 20...eiieircrereeeere et e e 2
102 | 9PSF1-014 10 GA WIRE (RED 8") (NOT ILLUSTRATED)....coiioiiiieceecenee e 1
103 | 9PSF1-015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED)......ccceiiiieeeeereeceneens 1
104
105
106 | 6EO3T BED SPACER ...ttt e e 2

Service Parts Manual

Page E-8




Gasoline Vehicle

CAB (CURVED WINDSHIELD)

N

ST 350

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Service Parts Manual

Page E-9



N

Gasoline Vehicle

CAB (CURVED WINDSHIELD)

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75854-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC.) (ST 350)...] 1
2
3 75855-G01 VINYL DOOR KIT oottt s 1
4 75856-G** STEEL DOOR KIT ...ttt s s e 1

Service Parts Manual

Page E-10



CARBURETOR AND CHOKE Gasoline Vehicle

A

) 2 6
0 >
7
|

x <;@ 2 T
20 0 &\@\ 3

| ~._ 11

1 - Includes Items 2 - 17 \/ 16

1

Page F-1 Service Parts Manual



Gasoline Vehicle CARBURETOR AND CHOKE

See

Section

AIR CLEANER

28

Service Parts Manual

Page F-2



N

CARBURETOR AND CHOKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 72558-G05 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5033)
(INCLUDES ITEMS 2 = 17) 1.riveeeoeeeeeseeeseseseeseeeseeseseseesssesseeesesseeesssseenseeseneseeses 1
2 26646-G07 MAIN JET (HO0) rvveeeeeeereeseeersesseesseseseseseseeseseseesesessesssesseeses e sessesesseseneseeees 1
3 * CARBURETOR BODY w..vvooeeeveeeeeveesseseeesseeeeesseseseseesessssessseesesssesesseessssenes 1
4 * PILOT SCREW ..o veeereesereseseseseseseeseesseesesessesesesseesesseesessesesesseseseeees 1
5 26649-G05 PILOT JET (H468) cvvooveeeeeeeeeeeseseeeseeseeseseesseseseseeeese s s s seeseesesesseseseseseseasenes 1
6 26841-GO1 PLUG e+ oveereveeeeseeeseseseeseseseeseee s s esss e s seseseesesseeessseesess s ese s neeseneseesssessesens 1
7 72306-GO1 GASKET ..ot eeeseesesessesese s ese s sesseseseeseseseesessesessseesesssesesseenessenes 1
8 72578-GO1 NEEDLE VALVE ... veeereeseseseseseseseseeseesseesesessesesessesesesseeesesseseseeseseseeees 1
9 * MAIN NOZZLE ...oveooeeeeeeeveeereeseveeseseveesese s sseeseeseseseasssesseeeses e ssssesesaeseneseenes 1
10 | 26648-Go1 FLOAT oo et s s e eenseseseseesssesees e sese s eesee e seaeeees e ses e seesesenseneneseenes 1
11 26840-GO01 FLOAT PIN oot seeeseeseseseesesesseseseeseeeseeseseseesesesseesesseeesessesesesseneseeses 1
12 | 26843-Go1 FLOAT BOWL GASKET «....ooveeeeeeeeeeeeeeesseeseeeessesesesesseeeeseseeseseseeseseasenes 1
13 | 26844-Goi FLOAT CHAMBER ..o veeceesevesesesesese e seeeseeseseseeeesesseeesesseeessesesessesenenaenes 1
14 | 26839-Goi BOWL SCREW. .oo.ceoeeeeeeseeesseseseseseseeseseseeseseseesesessesssessessesseeessssesesseseseseeses 1
15 | 26838-Go1 BOWL GASKET ..cooeoeeeeeeeeeeeseseeseeeeeeeeeesseseseseeesesssesseseessesessesessseeseseasenes 1
16 * DRAIN SCREW .....correeerreeeeeseeesseseseeseseseeseesseesesessesesessesesesseeesesseseseesereseeees 1
17 | 26650-Go1 VENT TUBE ceovoveeeseeeeeseveeseseseeseseeeeseesesessssssseesse e ssesesseeessssesessseesesseesassenes 2
18
19 | 26726-G01 | CARBURETOR MOUNT GASKET w...ooomeeeereereeeeeeseeeeeseeeseeseessseeessssesseseeesesnn 2
20 | 72311-GO1 | CARBURETOR INSULATOR......oecieeereseeerereeeseeressereeseseesesseessesesesseseesseeseseesenes 1
21
22 | 72401-G02 | CHOKE CABLE (WITH NUTS) (ST 350) ...ovveerererereeseseesesseeseeseesessessssseeseneenene 1
23 | 25693-G04 | CHOKE CABLE (WITH NUTS) (ST SPORT) ..oovverveereeeereeeereeeeeseeeeseeseeeseseesene 1
24 | 00568-G4 LOCK WASHER, 9/16"......veeereveeereeeseseeseseeeeseseeseeeeeseeseesessssesseeesesesessesessesesessenes 1
25 | 00545-G4 NUT, /16 - 18 rveereeeeeeeeeseeeeses e sseseeseseeseeseeseseesese e esesesesse s seeeesessse e eseseeeses e 1
26 | 72155-GOT | RETAINER ..ooovoeeeeeeeeeeeseeeeseeeeeseseeesseeseeseesesesesse e sseseeseesesseaesesessesseeseseessssenen 1
27 | 72154-G01 | CHOKE CABLE ADAPTER .....oiveeoeeeeseeeeseseessesesseseesessesesseesessesesseseesseeseseasenes 1
28 | 00544-G4 JAM NUT, 5/16 = 24 ooooeeeeeeeeeeeeseeeeee e seeees e seesee s seeeee s sesseseeseneseneesenes 2

Page F-3 Service Parts Manual




Gasoline Vehicle CARBURETOR AND CHOKE

N

Service Parts Manual Page F-4



Gasoline Vehicle

CLUTCH

ice Parts Manual

Serv

Page G-1



N

Gasoline Vehicle CLUTCH

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH ..ttt s e et e s ees 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG eee ettt e 1
4 00566-G2 LOCK WASHER, 7/18" ... oot stee s e s ee e seree e e s s e s e e s 1
5 25757-G1 PILOT WASHER ...ttt e s s e e se e e 1
6
7 26301-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ..ccceivceeeeeeeneeenn, 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ...coooeiirieeee e 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LG ...eeeeeeeee ettt 3
10 72324-G01 RAMP BUTTON ...ttt e e sre e seee e eee e 3
11 * L0 L 1
12 24600-G1 SPACER ...ttt et s s e e raee s e e e e ened 1
13 26304-GO1 COMPRESSION SPRING ......cooiieieee ettt see e e eeen 1
14 * SHEAVE AND POST ....coiiiiiiieenieer et e eeese e st aeesreeeesnee s eseesneend 1
15 27270-G01 HEAVY DUTY RETAINING RING......cccooierieeeieree e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LGi.uuiiiiiiiiieiieseiiiiie s tee e s a e s e s ne e s 1
18 00565-G8 LOCK WASHER, 5/18" ...t e ettt e 4
19 25756-G1 RETAINING WASHER ...t 1
20 72328-G01 DRIVE BELT (SEVERE DUTY) ...t 1
21
22
23
24 26952-G02 DRIVE CLUTCH (HIGH ALTITUDE) «..eeiereeee e 1
25 25632-G03 DRIVEN CLUTCH (HIGH ALTITUDE)
(INCLUDES ITEMS 8, 12, 14, 15, 26, 27).eieeeeeeeeeeeeeeeeesee e eece e neesseeseeenens 1

26 * CAM ...ttt et te s te et e et te et e e e e e st et e e e st et e e e nteseaenrenraeneeneas 1
27 25612-G1 COMPRESSION SPRING ......oootiiiree et enee e eeend 1

Service Parts Manual

Page G-2



| DIRECTION SELECTOR - SINGLE CABLE Gasoline Vehicle

1 - Includes ltems 3 - 28, 31 - 34 (ST 350)
2 - Includes ltems 3 - 25, 29 - 34 (ST SPORT)

Top of Seat
Support Panel

Input
Shaft

Page H-1 Service Parts Manual



| Gasoline Vehicle DIRECTION SELECTOR - SINGLE CABLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72721-G03 DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 28, 31 - 34) (ST 350)..| 1
2 72721-G02 DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 25, 29 - 34) (SPORT).| 1
3 74456-G01 DIRECTION SELECTOR BRACKET ..ot 1
4 70233-G01 DIRECTION SELECTOR SHAFT ...t 1
5
6 72738-G01 DIRECTION SELECTOR CAM .....ooiiiriceireee et 1
7 72724-G01 NEUTRAL LOCK PIN ...ttt e s 1
8 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LGi....cccovercerreereeree e 1
9 72729-G01 NEUTRAL LOCK LATCH ..ot 1
10 00734-G2 LOCK NUT, 1/4 = 28ttt e e s e 1
11 72732-G01 BALL STUD ...ttt s s e e 1
12 00734-G5 LOCK NUT, #10 - B2, ittt e s e s 1
13
14 14390-G1 LOCK NUT, 3/8 = 24 ...ttt 1
15 28574-G01 EXTENSION SPRING .......oo ittt s e s 1
16
17 72736-G01 MICRO SWITCH ...t 1
18 01062-G01 SCREW, #4 - 40 X 1" LGi.oiiriiiii et e e 2
19 00559-G1 WASHER, #4 ...ttt e 2
20 00565-G1 LOCK WASHER, #4 ...ttt e e 2
21 00526-G2 NUT, #4 - 40 .ot e s e e 2
22
23 73290-G03 REVERSE WARNING BUZZER........cccoiiinei e 1
24 01063-G01 SCREW, #6 - 32 X 3/8" LGi....ooi i 2
25 25978-G345 18 GA WIRE (RED 7"t 1
26
27
28 72734-G03 SHIFTER CABLE (ST 350).....cccciiieiieieeesieee s e 1
29 72734-G02 SHIFTER CABLE (ST SPORT) ...oouiirrecerreierrr et e 1
30

Service Parts Manual Page H-2



| DIRECTION SELECTOR - SINGLE CABLE Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25727-G01 CUP WASHER ...ttt e e 4
32 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG .ooeiicirrecerreeererscser e 2
33 74455-G01 SHIFTER ARM WITH BUSHING ...t 1
34 00734-G5 LOCK NUT, #10 - 32, .ot s e s 1
35
36 70227-G01 SCREW, 1/4 - 20 X 7/8" LG ..eecverreirerrre e st 2
37 11027-G2 LOCK NUT, 1/4 = 20 ..ottt sne s s 2
38
39 26830-G01 LOCK NUT, M8 X 1.25 MM ...t 1
40
41
42 71205-G01 DIRECTION SELECTOR HANDLE.........coe ittt 1
43 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...ccerevreererecereeee e 1
44
45 31539-G1 WIRE TIE .ottt e e e 1
46 01072-G01 CABLE CLIP ..ttt s e s s 2
47
48 11845-G5 CLIP, 3/8" {ST 350) «.vverererrereriarerirearerrrssesersesssresesseresessreseesseseesssesesssessessseeses 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG (ST 350) ....crciereeriieieireeeeee e s s s 1
50 14390-G4 LOCK NUT, 1/4 - 20 (ST 350) ..cceeeieerieeeeeeite et e s e s 1

Page H-3 Service Parts Manual



| Gasoline Vehicle DIRECTION SELECTOR - SINGLE CABLE

Service Parts Manual Page H-4



| DIRECTION SELECTOR - DUAL CABLE Gasoline Vehicle

1 - Includes Items 2 - 32
41 - Includes Iltems 2 - 29, 31, 32, 42

Page H-5 Service Parts Manual



| Gasoline Vehicle DIRECTION SELECTOR - DUAL CABLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70594-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 32) (ST SPORT)] 1
2 25684-G01 DIRECTION SELECTOR BRACKET ..ot 1
3 25664-G1 BUSHING ..ot st e e s e 1
4 27537-G01 DIRECTION SELECTOR SHAFT ...t 1
5 25745-G01 DIRECTION SELECTOR CAM .....ooiiiiie ettt 1
6 14390-G1 LOCK NUT, 3/8 = 24 ...ttt 1
7
8 10606-G1 MICRO SWITCH ...t e s e e 1
9 * SCREW AND WASHER ASSEMBLY .....oocriirrricrrr e 2
10 27151-G01 SPACER ... oot e e e 1
11 00645-G2 SCREW, #6 - 32 X1 1/4" LGi..c i 2
12 00559-G3 WASHER, #6....coeeee et 4
13 00565-G3 LOCK WASHER, #6.....coee et 4
14 00525-G5 NUT, #6 - 32 ..t s e s 4
15 14628-G1 FASTON TAB ...ttt e s e s e eees 1
16 00567-G3 LOCK WASHER, #6.......ccci ittt e e 2
17 25978-G343 18 GA WIRE (RED B").c.uoe et 1
18 73290-G03 REVERSE WARNING BUZZER..........cccoorrir e 1
19 00138-G5 SCREW, #6 - 32 X 5/8" LGi.....oi it 2
20
21 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ..oirreiirrre et 2
22 00559-G7 WASHER, 1/4"....c. et e e e 2
23 11027-G2 LOCK NUT, 1/4 - 20ttt e s nre e 2
24
25 72619-G01 SHIFTER CONTROL PIVOT ..ot e e 1
26 25727-G01 CUP WASHER ..ottt e e 4
27 27764-G01 SPRING. ...ttt s e e e e e 2
28 23726-G5 SPACER ...t e e e e 2
29 11098-G7 LOCK NUT, #10 - 24 ...t 2
30 25961-G01 SHIFTER CONTROL CABLE (ST SPORT)..c.coeecererier et 2

Service Parts Manual




| DIRECTION SELECTOR - DUAL CABLE Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 23176-G1 R N A LR -l W c T — 2
32 | 10387-G8 COTTER PIN, 1/16" X 3/4" LG evvveeeeeeeeeeseeeereeseseeeeeeseseesereeseseseeoeseseesereesene 2
33
34 | 17618-G1 WIRE TIE oo eeeeeeeseseeeeeeeseeee oo sees e s ese e seseseseeeessene s seesseeeeessene s 1
35 | 26830-G01 | LOCK NUT, M8 X 1.25 MM ....c.rrveeeeereeeeeseseeeeeseeseseseesseeseeesesssseseesssessseesesssnee 1
36
37 | 71205-G01 | DIRECTION SELECTOR HANDLE..........c.mioieeeereeseeeeeesseeseeessssseereesesessseesessenee 1
38 | 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) w..crmrvveeeeeeeeeeesseseeeeessenenees 1
39
40
41 70594-G02 | DIRECTION SELECTOR ASSY (INCL ITEMS 2 - 29, 31, 32, 42 (ST 350)......... 1
42 | 72341-GO1 SHIFTER CONTROL CABLE (ST 350) ....ecoeveeeeeeeseeeeesseseseeeessesesesesseneneeons 2

Page H-7 Service Parts Manual



| Gasoline Vehicle DIRECTION SELECTOR - DUAL CABLE

Service Parts Manual Page H-8



ELECTRICAL SYSTEM

Gasoline Vehicle

1 - Includes ltem 2
5 - Includes ltems 6 - 10

67

Section

7L

See BODY q 30

See
Starter/Generator
Section

32

6,7,8,9,10

M)

37
38
39
40

Front of Vehicle

Page J-1

Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM

47 - Includes ltems 48 - 73 BLACK

62 99 53

63 gg‘(

®

RED

To F2 On
Starter/Generator

Service Parts Manual Page J-2



| ELECTRICAL SYSTEM Gasoline Vehicle

ST SPORT ST 350

HORN BUTTON

Seatwrap
Support

Page J-3 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM

AN 107 - Includes ltems 108 - 113

hhhhh

Service Parts Manual Page J-4



| ELECTRICAL SYSTEM Gasoline Vehicle

Rear
TAILLIGHT ~._ fender

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

Page J-5 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

3 e

HOUR METER

161
164

160 - Includes ltems 161 - 165

Front of Vehicle 165

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

Solenoid

Service Parts Manual

Page J-6



| ELECTRICAL SYSTEM Gasoline Vehicle

WORK AND STROBE LIGHTS

169, 170

(Driver Side Strut Shown) 168 - Includes ltems 169 - 188, 191 and/or 199
177 - Includes Items 178 - 188

191 - Includes Items 192 - 197

Filler Panel 199 - Includes ltems 200 - 205

V
To Lights ..~
4

180

192

Front of
Vehicle

\Ce

Page J-7 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 26651-G02 | IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2)....coeeereerereeeeeeeeeseneeee 1
2 26707-GO01 BOLT AND WASHER ASSEMBLY, M5 X .8 X 10 MM LG .....ccovererereeee 1
3
4
5 26652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 = 10) eeoveeereereeeesenere 1
6 * IGNITION COIL .ot eeeeeereeeeeeseeeesesesesseeses e sesseseseeseseseess s seseseenen 1
7 . SPACER ... vveee et seeeseesesesseeess s e s seseseeseseeeessseeses s s st nees e sees e eeenen 1
8 - LOCK WASHER ...t seeeeseeseeseeseseseesesessessseesesssesssssesssessesseseneseesssessenens 1
9 * NUT oo eeeseeee e ese s s eeeses e s seseseesesessesssesess s sese s esessesessesesesseseseesens 1
10 * SOREW .ot eeereeeeeesesesseesesseesesesessesessesessssesess s ese s sessesesesseneseesens 1
11 13632-G1 NUT, IMB X 1 ereveeeeeeeeseeeseeseeeseesesessesesesseesseseesssseseseeseseseeseseesess s sesssesese s sssesnenn 2
12
13 | 25887-GO1 | 6 GA WIRE (BLACK 8", F1 = A2) w.ooooeeoeeeereeeeeeeeeeseseeseseseeseeeesseseseeseeesseesesrens 1
14 | 25682-G1 TERMINAL COVER ..ccveoeoeeeeeeeeeeeseeeeeseseseeeesessseesesseeesesseeeseeseseseesssesesssesessrnenen 3
15
16
17 | 24775-G* BATTERY, 12V c.ooeeveeeeeeereeeveeresessesesesseeesesseesssseseseeseseseeseseesesssesessseesesesesesssnens 1
18 | 00962-G1 BOLT, 5/16 = 18 X 1 1/4" LGivvoreveerresreeseeseeesseeesessesesesseseseesessseesessssesesesessessnens 2
19 | 00993-GO1 | LOCK WASHER, 5/16" (SILICON BRONZE) ......ceerereerireeeeeeeeessereseeeeeesseensenens 2
20 | 00994-GO1 | NUT, 5/16 - 18 (SILICON BRONZE) ......vceereeeeeeeereeesesrsseseeeseseeseseesseseesenenesnen 2
21
22 | 72101-GO1 | BATTERY HOLD DOWN.....oeooeveeeeeeeeeeeeeeseeeeeeseeseseseesesessessseesesesesessssesessenens 1
23 | o00438-G6 BOLT, 5/16 - 18 X 3/4" LGuurvvveerereeeereeeseersesesesssseseesseseessesessesesesessesseesesseessssenen 1
24 | 00565-G8 LOCK WASHER, 5/16".....cveveereeeeeeesesseeesseseeessesesessesssesseseseesessseesessseesssesesssesnenn 1
25 | 00571-G2 WASHER, 5/16" w..cvooeveveoeeeveeseeseeeseeseeseseseasesessssesessseesesseseseeseseseesssesseseseesessrenen 1
26
27 | 28520-GO1 | GROUND CABLE (ST 350).......reeereeeeereeerereseeseesssesessssesseseeeseseesesesesseseesesenesnens 1
28 | o00715-G2 BOLT, 5/16 - 18 X 13/16" LGiuvverreveereesreeeseeseeesseseseseesesessesesessessseesessssesssesessse s 1
29 | 27044-GO3 | GROUND CABLE (ST SPORT) coocueveeereeereessereeesseeeseseseeseeeseseeseesesseseseseneseees 1
30 | 25976-G19 | 14 GA WIRE (BLACK 6") .ereveoeeeeereeeeeereeesreeseeeeeseeseseseesesessessseesesesesesssssessenens 1

Service Parts Manual Page J-8



| ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00438-G6 BOLT, 5/16 - 18 X 3/4" LGttt e s e s 2
32 11027-G1 LOCK NUT, 5/16 - 18 ettt 2
33 26676-G01 BOLT, M6 X 1 X 23 MM LG ...t s 1
34
35 25972-G58 6 GA WIRE (BLACK 26", F2 - SOL) (ST 350)....cccciiierereeeeeereeeeee e 1
36 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) (ST SPORT) ..cceceireeereerrrerereee e 1
37 74519-G01 HARNESS (CONTROL) - SINGLE CABLE DIRECTION SELECTOR (ST 350).] 1
38 70596-G01 HARNESS (CONTROL) - DUAL CABLE DIRECTION SELECTOR (ST 350)....] 1
39 70899-G01 HARNESS (CONTROL) - SINGLE CABLE DIRECTION SELECTOR (SPORT)| 1
40 70595-G01 HARNESS (CONTROL) - DUAL CABLE DIRECTION SELECTOR) (SPORT) .| 1
41
42 73049-G01 COVER .ttt e e s e e e 1
43 16469-G1 WASHER, /4" ..ot s e e 1
44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..eccrerreierree e et 1
45
46
47 73059-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 73) ....cocecvrverineenen 1
48 73057-G01 BRACKET ...ttt e e e e 1
49 27739-G01 VOLTAGE REGULATOR ...t 1
50 00415-G2 BOLT, 1/4 - 20 X 1 /4" LG .ot e 1
51 11027-G2 LOCK NUT, 1/4 = 20..eee ettt et e s s e e 1
52
53 27746-G01 IGNITOR ... et e s s s e e 1
54 00414-G8 BOLT, 1/4 - 20 X 1" LG ..ottt 1
55 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..ceoveieirerirerr et 1
56
57 27153-G01 SOLENOID ...ttt e e e e s 1
58 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ....oiiiie it 1
59 11027-G2 LOCK NUT, 1/4 = 20..eee ettt et e s s e e 3
60

Page J-9 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 12914-G2 FASTON TAB, 1/8" X /8" ...eoseeveeereeeeeeseeseeessereeesessseesssesessseesessesesesessssessesens 1
62 | 00565-G7 LOCK WASHER, 1/4" ...coevveeseeveeseeeeeeseesesessessseesesssesesseesssessesessesesessesessesens 1
63 | 00532-G1 NUT, /4 = 20 coooeeeeeeeeeeeeseseeoeseeseeseeseseseeseseesessseesesssesesssesesessesessesesessesessesens 1
64
65 | 73446-GO1 FASTON TAB, 90° ....vvveeeeeeeeseeseeeseeseseseesssessessseesesssesssesesssessesesseseseesssessesens 1
66 12914-G1 FASTON TAB, #10 X 1/4" o.eooeveeereeeeeeseesesesseseseesessseeseseeesesesseseesesesessesessesens 1
67 | 00565-G5 LOCK WASHER, #10 c....ovveeeeeveeeseeeeeeseesesesseseseesessseesssseessseeseseeseseseesssessesens 2
68 | 00526-G4 NUT, #10 = B2 1o seeeseesesesseseseesese e seeeseeseeeseeseses e ses e seeseseseeseneseenes 2
69 | 25978-G56 18 GA WIRE (BLACK 5 3/4") w.ovrveeeeeeeereeeeeeeeseseeeesesseesseseseseesssessessseesessreenen 1
70 | 22585-G3 IN-LINE FUSE HOLDER ...vveeneveereeeeereeeseesesesseesesseeesesseseseesesessessseseseseenen 1
71 00565-G8 LOCK WASHER, 5/16" ....vveeeeeveeereeseeeseesesesseseseesessseesssesesssessessesesesessssessesens 2
72 | 00544-G4 JAM NUT, 5/16 = 24 covooeeeereeeeeeseeeseesesesveeesesseessesesseeseseseeseseesesesesesssensseseens 2
73 | 25972-G33 6 GA WIRE (BLACK 24", B+ = SOL) currveeeereeereererereeseseesessreesessseseseseessssseens 1
74
75 | 25974-G22 | 10 GA WIRE (WHITE 34") (ST 350) w.vvveemeveeereeeeereeseseseeseseesessseseseseesssessessseeeens 1
76 | 35211-GO1 | FUSE BLOCK (ST 350) cvvereveereereeesesseessesseessesesesseseseseessseesessseeseseseesssessesssessens 1
77 | 12914-G1 FASTON TAB ...ooooeveeeeeeereeeseesesessesesesseesessessesseseseessseseeseseesesssesessseesesesessessnens 1
78 | 00567-G5 LOCK WASHER, #10.....eveeeeveeeeeeereeeseessesesesessesessse e ssssessesesessesessseesessseesessenes 1
79 | 00526-G4 NUT, #10 = B2 ervveoeeeeeeeeeeeeseeeseeseeesseseses e see e sesseseseeseseseeseseeses s sess s sese s ssse s 1
80 | 35212-GOT | FUSE, 15 AMP ..ooooeeeeeeeeseeeeeereeeeeeseeeseseeteeeese e seesesseeseseseesssaesese e sese s sene s 1
81 00379-G2 SCREW, #10 = 24 X 1 1/8" LG rvveereeeerereeeereeeseseeeesseseesseseseseessseesessseseseseesssssnens 2
82 | 00559-G5 WASHER, #10....veeoeeeeveeeeeeeeeseeeeeeseesessesesseeesessseesesseesesseseseeseseseesesessessseesessseenen 2
83 14390-G10 | LOCK NUT, #10 = 24 ..vvveeeeeeeereeeeeessseseeseseeseeesesseeessesesneeseseseeseseesesssessssseessse e 2
84
85 | 22674-G1 FUSE BLOCK (ST SPORT) ..ccovuveerreereeseeseeessssesessesssesseseseesessseesessseesesesesssessens 1
86 | 01041-GOT | RIVET, 5/32" X 3/8" LG coveerreeeereeereereeeeresesesseessessseseesesseeseseseesssaesesesesessssesessenens 2
87 | 18392-G1 5 AMP FUSE ..co.eooeeveeseeeeeesseeeseseeesseeesse s sse e seesessseesssessesseesssseenssseseseessnasnesens 3
88
89 | 32860-G1 HORN. ...t eeeeeeseeeseeseeeseesesesseseses s esseeesesseseseeseseseeseseesesssesessseseseseesasssrens 1
90 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG vverreveereeeeeresesreeseeseeessssesessesssesseseseesessseesessseesesesessesssens 1

Service Parts Manual

Page J-10




| ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 00559-G7 WASHER, 174" ... e e 1
92 00891-G2 LOCK NUT, 1/4 = 20 ..ot e s sn e e e e e 1
93
94 17318-G1 HORN SWITCH....... sttt 1
95 17318-G2 HORN SWITCH CAP AND NUT ...ttt e 1
96 27068-G01 HORN SWITCH BOOT ..ot e 1
97 19233-G1 HORN SWITCH LABEL ...ttt s 1
98 71055-G01 RIVET, 5/32" X 3/8" GRIP (STAINLESS STEEL) .....coreieiie e 2
99
100 73214-G01 HORN HARNESS (ST 350) ...cvvreriirerereeerernererseesereeesreeesresecsnnesesssessessseenens 1
101 25977-G40 16 GA WIRE (BLACK 17") . et e 1
102
103 20209-G3 HEADLIGHT (INCLUDES ITEM 104)......cociiirrir e 2
104 00906-G6 SCREW, #10 - 16 X 1" LGi..oriirre et 2
105 74337-G01 HEADLIGHT JUMPER ... .ottt e 2
106
107 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 108 - 113) ..ceiirirrerree e 2
108 20574-G3 TURN SIGNAL LIGHT ..ottt 1
109 00660-G7 WASHER, 174"ttt e e 1
110 20606-G1 WIRE ASSEMBLY ...t 1
111 00567-G7 LOCK WASHER, 1/4" ...ttt s s e 1
112 00532-G1 NUT, 174 = 20 .ot e e s 1
113 18995-G1 PUSH-ON MALE TERMINAL ... e 1
114 20574-G5 LENS, AMBER ... .ot s e s s 1
115 00118-G5 SCREW, #6 - 18 X 5/8" LG ..orec it 2
116 74056-G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE).....c.ccecovrrecernenne. 1
117 74056-G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ......cocccvvciiiinene 1
118
119 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) ....cccirreirere e 2
120

Page J-11 Service Parts Manual



| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121
122 | 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 123)....... 1
123 | 21640-G1 TURN SIGNAL FLASHER .....cveeeeeereesererssseeeeeseseesseseesesessssesessssesesseessssenes 1
124 | 32307-G3 FLEX LOOM, 3/8" X 8" LG rvverreveeeeesseeseeseeessesesessessseseeseseesessseesessseessseseesssesnenn 1
125 | 17618-G1 WIRE TIE cerreeveeee oo seveeesseseeeseeseseseesesseeeseasesessseses e sesseseseeseseseesssesses s sesssenen 2
126 | 20965-G3 STEERING COLUMN COVER......ccovveeeereeseseeeesseeeeeseeseseseessseesessseseseseesssssnens 1
127
128 | 72228-GO1 | WIRE HARNESS (ACCESSORY) (ST SPORT) covvveereveeeseeeessseeesseseseseesesessesens 1
129 | 74042-GO1 | HARNESS (LIGHTS) (ST 350)....cmucveeerereeeeerererresessesesereseeseesssesseseeseseseesereseesens 1
130 | 35212:G01 | FUSE, 15 AMP ....ooomoeeeeeeeeeseeeeoeseeeeeeseeveseseeseseseeseseseseseesesseessssssesesseseseesereseesens 1
131
132
133 | 33639-G** | IGNITION SWITCH (WITH LIGHTS).....ooueeeereeeeeeeeseseereeereeseeeeeseeeseeeeesseesesnens 1
134 | 00568-G6 LOCK WASHER, 3/4" ..ooeeeveverereeeeseeeeeereesesesessesessse e ssesessesesessesesseesessseesessenes 1
135 | 17137-G1 FACE NUT, 3/4 = 20...ceeveereeeveereeeseeeesesseeseeseeesssseseseessseseesesessessseesessseessse s ssse s 1
136 | 17063-G1 IGNITION KEY (SET).coeveereeeeeseesseseesseeessesesessesssesseseseseesessssesssessesseesesseessssenes 1
137 | 73041-GO1 | WIRE HARNESS (KEY SWITCH) ....comiveeeereeersereeeseseseeseeseessseesseeseseseesereseesens 1
138
139
140 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT)....oveeeooreeeeeseeeseseeessseeeessesereseesereseenens 1
141 | 71131-G01 | LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ...conmvveerererernene. 1
142 | 21553-G1 FUEL GAUGE w...ooe oo eeeeeesseseses e ses e sesseseseeseseseeseseesessseesessseseseseesasssnens 1
143 | 23474-G1 INDICATOR LIGHT «vveooeveereeeeereeeeveesseseesseseeeseesessseesesessesseessss e nsssesesessenessesens 1
144 | 74311-G01 | HARNESS (OIL LIGHT/FUEL GAUGE) (ST 350) c.eeumvvveeeseeersseeessesereseesesessenen 1
145 | 25978-G122 | 18 GAWIRE (RED B8") vveeeoeeeereeeeeereereeeseesesesseseseseseseesssseessssssesesseseseesereseesens 1
146
147
148 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG w.eoreveeereereeereerereseeseseeseseseesssseesssesssseseseseesesessesens 2
149
150

Service Parts Manual

Page J-12



| ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

151 | 74444-G* | CONSOLE INSERT ASSEMBLY (WITH OR W/O POWER OUTLET)

(INCLUDES ITEMS 152 - 155) w..ooreeeeeeeeeseeeeseeeseeeeseseseseesssesssseses e seseeseneeenens 1
152 | 71077-G** CONSOLE INSERT PLATE .....coveeeeeeeeseeeeseeeseeeeseseseseesesesesseses e seseesenesenens 1
153 | 35966-G** DECAL (CONSOLE INSERT PLATE) ....eoueeeeeeeeeeseeeeseeeeeeeeeeeseeeesescesenenen 1
154 | 71078-Go1 POWER OUTLET (12 VOLT) rvereeeeeeeeeeeeeeeeeeeseeeseeesseeeseseeee e see s eseneenen 1
155 | 14601-G10 RIVET, 5/32" X 7/16" LGivureereeeeeeerereeeereseseseeeeeeeeseeesseessseeesseseesesessesenesens 2
156 | 33623-G01 | DRIVE RIVET, 5/32" X 5/16" LG eerreerereerereseeesereeseeeesseesseeessmesessseeeseseseneenees 3
157 | 71081-GO1 | WIRE HARNESS (POWER OUTLET) ...couoeeeieeeeeeseeeseeeseeeeseeseeeeseseseneeseneenenes 1
158
159
160 | 75114-G02 | HOUR METER KIT (INCLUDES ITEMS 161 = 165) .ceerveeeeeeeeereereseeresesesenenee 1
161 | 21573-G1 HOUR METER ASSEMBLY .....eooeereeeeeeeeeeseeeeeeeseeesseesseeeseseess e ses e sesesenenen 1
162 | 74019-Go1 HOUR METER BRACKET ...ooeereeeeeeeeeeeeeseeseeeseeeeseeesseeeseseess e ses s esenenen 1
163 | 00150-G4 SCREW, #10 = 24 X 1/2" LGiuveereeeeeeeeeeseseeseemeseeeeseseeseseessseessseses e seseesenesenens 2
164 | 11098-G7 LOCK NUT, #10 = 2o eee e eee e seeesseeseseeee e sescesenesens 2
165 | 75117-Go1 WIRE HARNESS (HOUR METER) .....coeeereeeeeeeseseeseseeeeseeesseseeeesseesseese e 1
166
167
168 | 71323-G** LIGHT BAR

(INCLUDES ITEMS 169 - 188, 191 AND/OR 199) (ST 350) .....ververereerererenees 1
169 | 75838-GO1 STRUT (PASSENGER SIDE).......ceeeeeeeeeeeeeeeseeeeseseseseeseeesssseseseseseeseneesenens 1
170 | 75838-G02 STRUT (DRIVER SIDE) «..eeeeeeeeeeeeeeeeeseeseeseerseseseseeseeesssseses e seneeseneeenens 1
171 | 75346-Go1 WIRE HARNESS (WORK LIGHT) ..coeeeeeeeeeee e seseoeeneeeeeseeeeseeseeeseeen 1
172 | 71294-Go1 BRAGCE ..o seeeseeees oo ee s e e seeeeseseese s ee e ses e ses e sereeeseees e sereeseneeenens 1
173 | 71293-Go1 COVER PLATE ... oeeeeeeeeeeeeeeeeeeeesseeeseeeses e see e see s es e seseeseseess s ses e seneeseneesnens 1
174 | 75347-Gof SWITCH HARNESS ... eeeeseeeeseesessesee e seeseseseseseeseseessseses e seneeseneesnens 1
175 | 71077-G** CONSOLE INSERT PLATE .....coveeeeeeeeseeeeseeeseeeeseseseseesesesesseses e seseesenesenens 1
176 | 33201-Go2 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT) ................ 1
177 | 75365-Go1 HARDWARE KIT (INCLUDES ITEMS 178 - 188) ......oueveeeeeeeeeereeesesesenen 1
178 | 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG .eoreeereeeeeeeeeeeseseeseeeseseseseesesessseseseeseneeenens 6
179 | 00660-G8 WASHER, 5/18" ....ooeeeeeereeereseseseeseseseseosseeseseeseseeeeseseseseseseeesseeseeen 12

Page J-13

Service Parts Manual




| Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
180 74537-G01 BRACKET, REAR STRUT SUPPORT .....cooiiirieceree e 2
181 11098-G6 LOCK NUT, 5/16 - 18 .ottt 4
182 00918-G3 ACORN NUT, 5/16 - 18 ...ciirriererrcrr s 2
183 33623-G02 DRIVE RIVET, 3/18" X 7/16" LG ....eeeeeeeeeeeeee e e 3
184 20367-G1 GROMMET ...t e e e s 2
185 16705-G3 SCREW, 1/4 - 20 X 3/4" LG .eeeerereeererereee et 2
186 14390-G4 LOCK NUT, 1/4 = 20 ..ottt s e e e 2
187 17314-G1 FLEX LOOM, 3/8" X 24" LGi....eeieeireeeeeieesee e e s e 1
188 17618-G1 WIRE TIE .ot 3
189
190
191 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 192 - 197) .eirere e 1
192 20209-G2 WORK LIGHT (RECTANGULARY) .....oovreeirreerrrere e 2
193 00566-G3 LOCK WASHER, 1/2"....ee ettt 2
194 00533-G1 NUT, 172 - 13 e e e e e e 2
195 17317-G1 LIGHT SWITCH. ...ttt e 1
196 17902-G1 TAB ADAPTER. ... e 1
197 20053-G1 16 GA WIRE (RED 5 3/8") .ot 1
198
199 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 200 - 205)......cciveiveerereereeeeeens 1
200 20394-G1 STROBE LIGHT ...ttt 1
201 00379-G4 SCREW, #10 - 24 X 1/2" LG e.ereere et 3
202 11098-G7 LOCK NUT, #10 - 24 ...ttt e e 3
203 17317-G1 LIGHT SWITCH. ...ttt e 1
204 17902-G1 TAB ADAPTER. ... e 1
205 20053-G1 16 GA WIRE (RED 5 3/8") .ot 1

Service Parts Manual Page J-14



ENGINE AND MUFFLER Gasoline Vehicle

Part of
Rear
Engine
Mount

Page K-1 Service Parts Manual



| Gasoline Vehicle ENGINE AND MUFFLER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72650-G02 ENGINE, 350 CC ...ttt s e e e 1
2
3 26626-G01 TIMING BELT ..ottt e s e e 1
4 26630-G01 TIMING BELT COVER ...t e 1
5 26631-G01 TIMING BELT COVER GROMMET .......ooiiiiiiiien et e 1
6 26678-G01 BOLT, MB X 1 X 12 MM LG ..ot 3
7
8 26657-G01 IGNITION COIL BRACKET ...ttt s 1
9 26733-GO1 SPARK PLUG WIRE SET (2 WITH BOOTS) ..c..ovoiricrirecerererrr e 1
10 25523-G4 SPARK PLUG (NGK BPR5ES) .....ccciiierricerr et 2
11
12 26600-G01 VALVE COVER ...ttt e 1
13 26719-GO1 VALVE COVER GASKET ..ottt e e se e e 1
14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LGi.....coiiriiir e 6
15
16 26601-G01 OIL FILLER CAP ...ttt e 1
17 26720-GO1 OIL FILLER ‘O RING ... .i ittt 1
18
19 26591-G01 OIL FILTER ..ttt s s e s s 1
20 26710-GO01 OIL FILTER ‘O’ RING ..ottt s 1
21 26680-GO1 BOLT AND WASHER, M6 X1 X 12 MM LG ....covoirreeirrerrerceeeeeee e 3
22
23 XXXXX-XX CARBURETOR (SEE CARBURETOR SECTION) .....ovriiiiene e X
24 26667-G01 STUD e e e e e s e e e e s 2
25
26 72019-GO1 MURFFLER .ot e s e e 1
27 25531-G1 EXHAUST GASKET ... .ottt 1
28 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .....ccciiireeeeece e 4
29
30 00438-G8 BOLT, 5/18 - 18 X 1" LGi..eei i s csne e e e 1

Service Parts Manual




| ENGINE AND MUFFLER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ...ttt s 1
32 00642-G8 WASHER, 5/18" ...ttt e e s s e e 1
33
34 72555-G01 BREATHER COVER GASKET (THICK)......ooooiiieeee e 2
35 72657-G01 INNER BREATHER PLATE (LONG SLOT)....ciiciiiircee e 1
36 72554-G01 BREATHER COVER GASKET (THIN} ...cccoviirrieereecerereer e 2
37 72658-G01 BREATHER BOX... .ot e s 1
38 72676-GO01 OUTER BREATHER PLATE (SHORT SLOT) ..corciiiie et 1
39 72659-G01 BREATHER COVER ......oo it 1
40 72680-G01 FLANGED BOLT, M8 X1 X 70 MM LG ...cccerieeiriee e 2
41
42 72656-G01 ALUMINUM GASKET ...ttt s e s e s ees 2
43 72655-G01 BANUJO UNION ..ottt s e e 1
44 72654-G01 BANUJO BOLT ..ottt et e s s e 1
45
46 72653-G01 RUBBER RETURN HOSE (INCLUDES ITEMS 47 - 49) ..o i 1
47 72677-G01 RUBBER HOSE, 6 MM ID X 12 MM OD X 145 MM LG .....cccvrreiirreccree 1
48 72678-G01 MESH PROTECTIVE COVER ..o eee e 1
49 72679-GO1 HOSE CLAMP ...ttt e s 2

Page K-3 Service Parts Manual



| Gasoline Vehicle ENGINE AND MUFFLER

Service Parts Manual Page K-4



Gasoline Vehicle

ENGINE MOUNTING

ST SPORT

8

Service Parts Manual

Page L-1



| Gasoline Vehicle ENGINE MOUNTING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO1 FRONT ENGINE MOUNT .......ooiiiiiiectrirerere et ssr e 1
2 72011-GO01 REAR ENGINE MOUNT ......oiiiiiieie s 1
3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
4 00566-G2 LOCK WASHER, 7/18" ...ttt 4
5 00922-G3 WASHER, 7/18" ...ttt s e s s se e sne e 4
6
7 72044-G01 MOUNT BRACKET (ST 350) ...cceecrerirrirerericrnereeesir et sresecsnneseeesnesesssessessseenens 1
8 00428-G6 BOLT, 3/8 - 18 X 2 3/4" LG..ce et 2
9 00643-G1 WASHER, 3/8" ...ttt 2
10 11098-G5 LOCK NUT, 3/8 = 16 ...ttt s e e e 2
11
12 70269-G01 CROSSMEMBER BRACE (ST SPORT) ....cccoi i e 1
13 72016-G01 SPACER ... e e e e e 2
14 00438-G7 BOLT, 5/16 - 18 X 7/8" ... ettt 2
15 00571-G2 WASHER, 5/18" ..ottt e s s sne e 2
16 11098-G6 LOCK NUT, 5/16 - 18 ..ot 2
17
18
19 00430-G4 BOLT, 3/8 - 18 X 4 1/2" LGi..ce et 1
20 15121-G1 WASHER, 1 1/4" X 3/8"... oot e e e 1
21 72050-G01 PLASTIC WASHER, 2 1/2" X 5/8" ...ttt 4
22 72051-G01 WASHER, 2 1/2" X B/8" ...ttt e 2
23 72015-G01 ISOLATION MOUNT ...ttt e st se e s e s e 1
24 72051-G02 WASHER, 2 172" X 11/32" ...t e e s e 1
25 11098-G5 LOCK NUT, 3/8 = 16 ...ttt s e e e 1
26
27
28 72719-GO01 ENGINE GUARD .....oooritiriencee et 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
30 00566-G2 LOCK WASHER, 7/18" ..ottt e 4

Service Parts Manual




| ENGINE MOUNTING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ..ot 4
32
33
34 00439-G1 BOLT, 5/16 - 18 X1 1/8" LG ..ottt e 1
35 11098-G6 LOCK NUT, 5/16 - 18 ..o s e e 1
36
37
38 72035-G01 ‘U BOLT, 7/16 = 14 .ottt e e s se e e 2
39 00922-G3 WASHER, 7/16" ..ottt et nnne e 4
40 00734-G1 LOCK NUT, 7/16 - 14 ..ottt s 4

Page L-3 Service Parts Manual



| Gasoline Vehicle ENGINE MOUNTING

Service Parts Manual Page L-4



FRONT SUSPENSION Gasoline Vehicle

14 - Includes Items 5 - 12 and 15
42 - Includes ltems 4 -7, 11 - 12 and 43
46 - Includes Items 5-7, 11 - 12 and 43 5

/;,/ffi“\\

N

§ oy
[P

¢ “"”){\\\ \\\\ 1Y

Page M-1 Service Parts Manual



N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70515-G01 FRONT AXLE ... oot smn e e s nanne 1
2
3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)................. 1
4 * SPINDLE (DRIVER SIDE) .....cciiiiiereieeerceeeeecee e e 1
5 16623-G1 BEARING ... .ot e s 2
6 10389-G3 GREASE FITTING, STRAIGHT .....coii et 1
7 25146-G1 GREASE SEAL......oee ettt e e e 1
8 35886-GO01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9)................ 1
9 19862-G1 LUG BOLT, 1/2-20 X 1 7/32" LG «.erieerreerreerre e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE).....c..cvverreeerrenecrinennennd 2
11 12093-G1 SLOTTED NUT, 1 - 14 e 1
12 00798-G8 COTTER PIN, 5/32" X1 3/4" LG ..o 1
13
14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............ 1
15 * SPINDLE (PASSENGER SIDE) .....cooveiiirieeececee s 1
16
17 12091-G2 SPINDLE CAP ...ttt e e e e 2
18
19 01040-G01 BOLT, 1/2 - 13 X 5" LG .ottt e s s 2
20 00571-G5 WASHER, 172" ..ot e e e 4
21 70328-GO1 KING PIN TUBE ...t s s e e s s e 2
22 16982-G1 THRUST WASHER, 7/8".....oe oottt ene 2
23 14390-G6 LOCK NUT, 1/2 - 13 ettt 2
24
25
26 70630-GO1 SHOCK ABSORBER ........ooiiiieerrie et e 2
27 10435-G1 SHOCK ABSORBER WASHER ........co oo 8
28 10194-G1 RUBBER BUSHING......c..eiiieeie et 8
29 00532-G6 NUT, 3/8 - 24 ... e s e e 4
30 70509-G01 SHOCK ABSORBER BOOT ....cooiirrierreerr et 2

Service Parts Manual




FRONT SUSPENSION

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 31539-G1 =T £ T 4
32
33 | 70422-G01 | LEAF SPRING (HEAVY DUTY) ceooiveereeeeeeeereeresesmeeessseeesseseseseesssessessseesessseenen 2
34 | 70163-G02 | SPRING PLATE w..ooooroveeeseeeeeseeeesseseesseeseeseseseeeesesseessssesesseseseseesssessessseesess s 4
35 | 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG vverrerveereseeesseeeeesseseeeseeseseseeseseeseseseesesessesssesssssssnens 6
36 | 00734-G1 LOCK NUT, 7/16 = 14 oveeeeeveereeeeeeeeseseeesesveesssseseseeseseseessseeseseseesesssssesesssessssens 12
37 | 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG vverrerveereseeesseeeeesseseeeseeseseseeseseeseseseesesessesssesssssssnens 6
38
39 | 74255-G01 | WINCH RECEIVER ......eioeeeeeeeeeeseeeeereeeseeseseseeeesessesessssessessesesessssessessressess s 1
40
41
42 | 70535-G02 | SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 4 - 7, 11 - 12, 43) (ST SPORT) c..cveveverereveeseseeeseneeessssenens 1
43 | 72590-GO1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 10, 44) (ST SPORT) ........ 1
44 * SET SCREW, 1/2 = 20 X 2" LGrvverereereresreeresveeesseseeeseesesessesereesesereenen 4
45
46 | 70534-G02 | SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 5 - 7, 11 - 12, 15, 43) (ST SPORT) cvvveoereveereeeeeseneeessseenens 1

Page M-3

Service Parts Manual




Gasoline Vehicle FRONT SUSPENSION

N\

Service Parts Manual Page M-4



FUEL SYSTEM

Gasoline Vehicle

Front of Vehicle

e

To
Carburetor

To Crankcase
Pulse Fitting

™

10 10
16 19 16

- e \TE
N
3 d
j
s
‘

Page N-1

Service Parts Manual




N

Gasoline Vehicle FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72231-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) .c.ci it 1
2 72092-G02 FUEL TANK (FOR ELECTRIC GAUGE / WARNING LIGHT) .....cccccvvvnennee. 1
3 72282-G01 FUEL TANK CAP ...ttt sttt s e e st e s see e e 1
4 72229-G01 FUEL LEVEL SENDER ADAPTER ......ooiiiiee e 1
5 72230-G01 SCREW, #6 - 32 X 1/2" LG eeie ittt see e e 2
6 20048-G2 FUEL LEVEL SENDER (ELECTRIC FUEL GAUGE).......cccoceevirnriiirneneene 1
7 72232-G01 SCREW, #10 - 32 X B/4" oottt et seirae e stre e st ae e ssrae e e nan 5
8
9 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG (ST 350) ..uueeereererreereeeree et eee e eie st ereesee e 2
10 00559-G8 WASHER, 5/18" (ST 350) ..eeeeieeieerieeeereeeeee e eieseeesesseeseeseesneeseeeseesneeseeeseseens 4
11 11098-G6 LOCK NUT, 5/16 - 18 (ST 350) .e.eeieeeeeeieeeceieecerieesieeeceseteseeseeseeeee e esaesneesee e 2
12
13
14
15 00438-G8 BOLT, 5/16 - 18 X 1" LG (ST SPORT) ... et eiiiieereee et et eee e 1
16 00559-G8 WASHER, 5/16" (ST SPORT) ....eiieiiereeeeeee et eee e ene e e een 4
17 11098-G6 LOCK NUT, 5/16 - 18 (ST SPORT) e eeeceeeeee e seeeee ettt e 3
18 70483-G01 SPACER (ST SPORT) ..ottt st se e e s see e ees 1
19
20 17470-G1 FUEL SYSTEM TUBE, 1/4" ID X 1/2" OD (BULK), 3 1/4" LG ...ceeiveeereeeee 2
21 18292-G1 O 07 | 5
22
23 72084-G01 FUEL FILTER ..o ettt ettt s et ettt e st e aesaestessenesnensesans 1
24
25 72021-G01 L o 8 | S 1
26 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..oeeeeee ettt ectee et sstee s see e s s s e s nan e s s en 2
27
28 17470-G1 FUEL SYSTEM TUBE, 1/4" ID X 1/2" OD (BULK), 26" LG (ST 350) ......ccccucn... 1
29 17470-G1 FUEL SYSTEM TUBE, 1/4" ID X 1/2" OD (BULK), 16" LG (ST SPORT)........... 1
30 11391-G4 HOSE CLAMP, /4" ...t ctee s seee e srteess e s s see e s ee s sne e ssseae s snsesnen e e sreeenns 3

Service Parts Manual



FUEL SYSTEM

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 | 27183-G01 | TUBE, 1/4" ID X 1/2" OD (BULK), 26" LG (ST 350) ...c.verreerereereeerrerererererennen 1
33 | 27183-G01 | TUBE, 1/4" ID X 1/2" OD (BULK), 16" LG (ST SPORT)...crveeereerereereeereererenen. 1
34 | 17618-G1 WIRE TIE cerreeveeee oo seveeesseseeeseeseseseesesseeeseasesessseses e sesseseseeseseseesssesses s sesssenen 3
35

36 | 22280-G1 VINYL TRIM - BLACK (BULK), 14" LG (ST 350) .e.veeorveeerererersereeeseseresesereenen 1
37 | 22280-G1 VINYL TRIM - BLACK (BULK), 6 1/4" LG (ST SPORT) ..oorrveeeesreeersereeersererernene 1
38

39 | 26459-G01 | LABEL (UNLEADED GASOLINE ONLY) w..oooeuiveeeeeeeereereeesseseseesesesesessseeseseenens 1

Page N-3

Service Parts Manual




Gasoline Vehicle FUEL SYSTEM

N\

Service Parts Manual Page N-4



REAR AXLE - DUAL CABLE SHIFTER Gasoline Vehicle

N\

1 - Includes ltems 3 - 29

Page P-1 Service Parts Manual



N

Gasoline Vehicle

REAR AXLE - DUAL CABLE SHIFTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72408-G01 REAR AXLE ASSEMBLY (13.32:1) (INCLUDES ITEMS 3 - 29) .....ccoocoveiincnnnd 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG ..o i 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG .....oiioiiiiiieeecene e 1
5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG .....ooooiirieiieeecenee e 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG ..o i 1
7 26826-G01 LOCK WASHER, 8 MM ... ittt e s 4
8 26827-G01 NUT, M8 X 1.25 MM ...ttt s e s 4
9 26768-G01 OIL CHECK PLUG ...ttt s e e sne e 1
10 26769-G01 GASKET, 8 MM ..ottt e e e 1
11 26770-G01 OIL DRAIN PLUGL......ooiiii ettt e e n e 1
12 26771-G01 GASKET, T4 MM L. e e e e s e 1
13 26772-G01 OIL FILLER PLUG ...ttt s se e ene e 1
14 26761-G01 INPUT SHAFT SEAL ...ttt et st 1
15 26762-G01 SHIFTER SHAFT SEAL......ooii it 1
16 26766-G01 AXLE SHAFT SEAL...c ettt e e e 2
17
18 72058-G01 AXLE TUBE (DRIVER SIDE} ...cccoiriiiirriee et 1
19 72059-G01 AXLE TUBE (PASSENGER SIDE) ..ot 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE) ....ooiiiiiieceeeeee e 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE).......cccoceriiirrecrre et 1
22 26814-G01 RETAINING RING ..ot e s e e 4
23 26811-Go1 BALL BEARING..... .ottt s s e 2
24 72260-G01 FLANGED BOLT, M1O X 1.5 X283 MM LG ....ccoiiiieiieeeenee e 10
25 26828-G01 WASHER, 10 MM ..ot 10
26
27 26815-G01 SHIFTER CABLE BRACKET ......coiiiieiecreeeee e e 1
28 72349-G01 DIFFERENTIAL SKID PLATE ...ttt s 1
29 72053-G01 FLANGED BOLT, M8 X 1.25 X TTOMM LG ....oorriirrirceeree e 2

Service Parts Manual

Page P-2




REAR AXLE - SINGLE CABLE SHIFTER Gasoline Vehicle

N\

1 - Includes ltems 3 - 30

Page P-3 Service Parts Manual



N

Gasoline Vehicle

REAR AXLE - SINGLE CABLE SHIFTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74545-G01 REAR AXLE ASSEMBLY (13.32:1) (INCLUDES ITEMS 3 - 30).....cccecoveiercnnnd 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG ..o i 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG .....oiioiiiiiieeecene e 1
5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG .....ooooiirieiieeecenee e 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG ..o i 1
7 26826-G01 LOCK WASHER, 8 MM ... ittt e s 4
8 26827-G01 NUT, M8 X 1.25 MM ...ttt s e s 4
9 26768-G01 OIL CHECK PLUG ...ttt s e e sne e 1
10 26769-G01 GASKET, 8 MM ..ottt e e e 1
11 26770-G01 OIL DRAIN PLUGL......ooiiii ettt e e n e 1
12 26771-G01 GASKET, T4 MM L. e e e e s e 1
13 26772-G01 OIL FILLER PLUG ...ttt s se e ene e 1
14 26761-G01 INPUT SHAFT SEAL ...ttt et st 1
15 26762-G01 SHIFTER SHAFT SEAL......ooii it 1
16 26766-G01 AXLE SHAFT SEAL...c ettt e e e 2
17
18 72058-G01 AXLE TUBE (DRIVER SIDE} ...cccoiriiiirriee et 1
19 72059-G01 AXLE TUBE (PASSENGER SIDE) ..ot 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE) ....ooiiiiiieceeeeee e 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE).......cccoceriiirrecrre et 1
22 26814-G01 RETAINING RING ..ot e s e e 4
23 26811-Go1 BALL BEARING..... .ottt s s e 2
24 72260-G01 FLANGED BOLT, M1O X 1.5 X283 MM LG ....ccoiiiieiieeeenee e 10
25 26828-G01 WASHER, 10 MM ..ot 10
26
27 75870-G01 BRAKE CABLE BRACKET (DRIVER SIDE) .....cccciiiiieecerce e 1
28 75870-G02 BRAKE CABLE BRACKET (PASSENGER SIDE).......ccccociieiiiriieren e 1
29 72349-G01 DIFFERENTIAL SKID PLATE ...t 1
30 72053-G01 FLANGED BOLT, M8 X 1.25 X TTOMM LG ....oorriirrirceeree e 2

Service Parts Manual




Gasoline Vehicle

REAR SUSPENSION

N

ls !

T jj\aL
ST 350

ST SPOR

Service Parts Manual

Page Q-1



N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REARSUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74207-G01 HEAVY DUTY LEAF SPRING........oooiiie et 2
2
3 72360-GO1 SHOCK/STOP MOUNT (PASSENGER SIDE) (ST 350)....c.ccccviervrerrarerereaernennne 1
4 72360-G02 SHOCK/STOP MOUNT (DRIVER SIDE) (ST 350) .....covoireiereeeree e 1
5 70492-G01 RUBBER BUMPER (ST 350) ....cciiiiiiieiriririie e ree e e e s 2
6 00968-GO1 LOCK WASHER, 10 MM (ST 350} ....ccccitreriererierrereee e eeesreseessresessnessesasee e 2
7 00974-G01 NUT, M10 X 1.5 (ST 350) ...cccuerierreree et ssee et s s e s 2
8
9 72357-G02 SPRING PLATE (ST SPORT) c.eeivtireriierereererresrerrr s ssr e sene e s 2
10
11 72618-G02 ‘U BOLT, 3/8 = 16 ..eeeeeieeee et e s nne s e e 4
12 00560-G1 WASHER, 378" ...t e 8
13 11098-G5 LOCK NUT, 3/8 = 16 ..ot e e e e s 8
14
15 70291-G01 FLANGED BUSHING ...ttt e s s 4
16 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG...coiieeeeee et 2
17 12262-G1 LOCK NUT, 3/8 = 16 ..ot e e e e s 2
18
19 70291-G01 FLANGED BUSHING ...ttt e s s 8
20 70289-G02 SPACER ... e e e 4
21 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LG ettt 4
22 70290-GO1 SHACKLE PLATE ..ottt s e 4
23 11098-G5 LOCK NUT, 3/8 - 16 ...ttt s e s e 4
24
25 70324-G01 SHOCK ABSORBER ........ooiiiieerrie et e 2
26 10435-G1 SHOCK ABSORBER WASHER........ccco oo 8
27 10194-G1 RUBBER SHOCK ABSORBER BUSHING ..........cooociieireece e 8
28 00532-G6 NUT, 3/8 - 24 ..t ereenarn e 4

Service Parts Manual

Page Q-2




SEATING Gasoline Vehicle

N\

ST 350

1 - Includes ltems 2, 3
15 - Includes ltems 16, 17

Page R-1 Service Parts Manual



Gasoline Vehicle SEATING

ST SPORT

42 - Includes ltems 43 - 50
53 - Includes Items 54, 55

54

55 5

]
]
U
g 71,72,73, 74

6
Q} 65 o L0

Front of ~
Vehicle

Service Parts Manual

Page R-2



N

SEATING

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2, 3) ....ucviiiiiceeeeeeee e 1
2 71602-G** VINYL SEAT BOTTOM COVER .....c.ooiiiee et 1
3 71012-GOA1 VINYL TRIM (SEAT BOTTOM) ....oiiiiieecie ettt eeeessee s seee s e s 1
4
5 17074-G1 RUBBER PAD ..ottt teee e eee e s a e se e s e e e a e s e 2
6
7 71610-GO1 SEAT HINGE ...ttt e e 2
8 00720-G08 SCREW, #12 - 14 X 1" LGi.eeiii ettt e e s 6
9
10 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....ccccoie it 1
11 71702-GO1 HIP RESTRAINT (DRIVER SIDE)........ccooiiii ittt 1
12 71204-GO1 BOLT, 1/4 - 20 X 7/8" LGi.coiiiiiiiee e eciieee ettt secine e s s ste e e ssee e e s sra e e s sansaeaesnans 8
13
14
15 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17) ...cuciiiiiiiieiinceieeesscineeenn 1
16 18144-G** VINYL SEAT BACK COVER ...ttt 1
17 18868-G3 PLASTIC SEAT BACK COVER (BLACK) ....oooooieeeeeceee e eeeene 1
18
19
20 71662-GO1 SEAT BACK SUPPORT BRACKET ....otiiiiciiee ettt n e 2
21 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi..uueeieeieeeeeeereeeereeeeseee s eessee e e sse s sssee e s snveeanee e s sneeesnnns 8
22
23 00559-G7 WASHER, 1/4" ...t e s e a e s e ae e e e s e aanes 4
24 00565-G7 LOCK WASHER, 1/4" ...ttt seite e siae e st ae e e s st ae e e e e eaeaennane 4
25 16705-G1 SCREW, 174 - 20 X 1" LG eeee et scee e e s ee s ssveeeseee s s e e e s snnee s vae e sveeenns 4
26
27 71762-G02 R = L SR 1
28 00114-Gé6 SCREW, 1/4 - 14 X 3/4" LGi...uiieii et secieeee sttt siae e st ea e s a e e ene s 2
29
30 71783-G01 SEAT SHIELD ...t rte e e s s s e s e s vne e sareeenns 1

Page R-3

Service Parts Manual




Gasoline Vehicle SEATING
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 16705-G3 SCREW, 1/4 - 20 X 3/4" LG .o ettt ettt et s e e e 2
32 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 2
33 00565-G7 LOCK WASHER, 1/4" ...ttt sttt st e e 2
34 15158-G1 ACORN NUT, 174 - 20 ittt sree e ee et e e s sr e e s srae e e s nans 2
35
36 13728-G1 RUBBER BUMPER ..ottt st st sre e e s re e ees 2
37 00650-G7 WASHER, /4" .ot e e et e e s b e e e e s sr e e e e e sennraeeesnans 2
38 74384-G01 SCREW, 1/4 - 20 X 5/8" LG -.eeeeeeeeeieeee et et ree it e et ne e st e 2
39
40
41
42 71611-G™* SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 43 -50)...cccceeoiiiieceeneeeeecns 1
43 71602-G** VINYL SEAT BOTTOM COVER ... e 1
44 71012-GO1 VINYL TRIM (SEAT BOTTOM)...coiiiiee e e 1
45 71610-GO1 SEAT HINGE ..ottt s et e e ee e ae s 2
46 00720-G08 SCREW, #12 - 14 X 1" LGi..eiieiie ettt seee e 6
47 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ......ooiiieieceeereeereeee e 1
48 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ....ceiiieieeieeeeecee et 1
49 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG ceeeiicieeee e ecittee e scite e siee e e sseee e srae e s s ane e e 8
50 17074-G1 RUBBER PAD. ...ttt eeeee ettt et e se e sse e e see e e nne s 2
51
52
53 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 54, 55).....cccceiiiirneece e 1
54 18144-G** VINYL SEAT BACK COVER ..ottt 1
55 18868-G4 PLASTIC SEAT BACK COVER (BLACK) ....eoeiiieeeieeeeeee e 1
56
57
58 71262-G01 SEAT BACK SUPPORT ...ttt ettt et e e see e nee s 1
59 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi..ueeeueee et e e 1
60 00438-G8 BOLT, 5/16 - 18 X 1" LG .ot iiiiieeeee ettt e 2

Service Parts Manual




SEATING Gasoline Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
61 | 00642-G8 TR T L ST —— 2
62 | 11098-G6 LOCK NUT, 5/16 = 18 +.-evveeoeeveeeseeeereesesesseseesseseseesesesseseessessseeseseseesmsesseseneesene 2
63
64
65 | 75900-GO1 | SEAT BACK SUPPORT BRACKET ....o.eeeeeeeeeeeeseseseseeesseseseesseseesesesseneseeseen 2
66 | 01006-G1 BOLT, 3/8 = 16 X 1 1/4" LG -eveeoeeereeeereeeeseeeseseeeereeseseeeseesesseseseeessessseesesssseseassen 4
67 | 00560-G1 WASHER, 3/8" ....oooeeveeeeeeeeeeeseeeseeeesessesesesseesseeesesseseseseeesseeesessssseeseeess s seseseee 2
68 | 11098-G5 LOCK NUT, 3/8 = 16 eeroereeeeeeeeeeeeseeseeeeesseseseeessesesseesseseseseesesesseeessesesesessesessesen 2
69
70
71 | 75901-G01 | BED BUMPER BRACKET .....cecoeeeeeeesseeseeeeesseseseesseeseesesessessseseseseeeesessessseseen 2
72 | 13728-Gf RUBBER BUMPER ......cvveeeeeeeeeeseeseeeeesseseseeessesesseesseseseseesesesseeesseseseeessssessesens 2
73 | 00559-G5 WASHER, .cooeeveeeeeeeveeeeeeeeeseseeeseeseseseeseseseeesessesessesesessesessssesesesseseseseseseesesesrens 2
74 | 14601-G1 RIVET, 3/16" X 13/16" LG weoureveeeoeeeeeeereeesveeeesseseseesesessesesessessseeseseseesesessesereesene 2
75
76
77 | 16705-G1 SCREW, 1/4 = 20 X 1" LGiurreveeeereeeveeeseeeeeeosesesvesesesesessesessssessessessseesesssseresssen 4
78 | 00565-G7 LOCK WASHER, 1/4" .ooooeoeeeeeeoeeeeeeeesessesesesesseeesseesesseseseesssesesessesesesessesesens 4
79 | 00559-G7 WASHER, 1/8" ..o eeeeeeeeeeeeseeeseeeseseeseseesseeseeeeseseesesesseens e sss s eeese s seseseee 4

Page R-5 Service Parts Manual



Gasoline Vehicle SEATING

N\

Service Parts Manual Page R-6



Gasoline Vehicle

STARTER / GENERATOR

tems 2 - 43

1-

tems 3-5

tems 10 - 13
tems 18 - 23
tems 26 - 28
tems 33 - 37
tems 41 - 43

2
9-
17
32
40 -

26

25

S

N 2N
\M 2 )
i

Uy /

- STARTER/GENERATOR MOUNTING

Service Parts Manual

Page S-1



| Gasoline Vehicle STARTER/GENERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43).....cocoeiieeee e 1
2 26870-GO1 ARMATURE (INCLUDES ITEMS 3 - 5) .ooerir e 1
3 26871-GO1 REAR BALL BEARING ......cooooiiiirrree et 1
4 26872-G01 FRONT BALL BEARING ........ooiiiiieeiereeee et 1
5 26873-G01 BEARING HOLDER ......ooi ettt e 1
6
7
8 26875-G01 FIELD COIL ...ttt s s s 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 * NUT e s e e e 2
11 ¥ LOCK WASHER ... .ottt e 2
12 ¥ WASHER. ... e e 2
13 * INSULATOR ...ttt e s e sn e e sne e 1
14 26877-G01 POLE CORE SETSCREW .....ooiiiirriierrecerrrrr et 4
15 26878-G01 FRONT COVER.....c ettt s s 1
16 27879-G01 REAR COVER ... .ottt s s e 1
17 26880-GO01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)..c.ccccoeiirrerineenn 2
18 * TERMINAL ..ot e 2
19 ¥ INSULATOR ...ttt s e 2
20 ¥ INSULATOR ...ttt s e 2
21 * WASHER. ...t e e 4
22 * LOCK WASHER ..ot et 4
23 ¥ NU T e e e s e e ne s 4
24
25 26881-GO1 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .....c..cecvrueee. 1
26 26658-G01 BRUSH . ...t s 4
27 26882-G01 BRUSH SPRING ... .ottt s 4
28 26883-G01 BRUSH CONNECTOR.......cccoiiieie ettt e 2
29
30 26884-G01 KB Y e e e e 1

Service Parts Manual Page S-2



| STARTER / GENERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 ¥ PULLEY .ttt e s e e e 1
32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * 1 R 1
34 ¥ LOCK WASHER ...ttt e s 1
35 ¥ SCREW e e e e 3
36 * SCREW ...ttt e e e 4
37 ¥ SCREW e e e e 2
38 26887-G01 BRUSH 1 COVER.... .ot 3
39 26888-G01 BRUSH 2 COVER......occi et 2
40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) .....ccovcerrecerene 2
41 ¥ BOLT e e 2
42 ¥ LOCK WASHER ...ttt e s 2
43 * WASHER ... e et s 2
44
45
46
47 00938-G4 BOLT, 1/2 - 13 X 8" LG ettt e e 1
48 00560-G3 WASHER, 172" ..t e e e e e 2
49 00566-G3 LOCK WASHER, 1/2" ..ottt s e 1
50 00533-G1 NUT, 172 - 18 e r e r e e 1
51
52 28617-G01 STARTER / GENERATOR ADJUSTER......c.coioi et 1
53 00544-G5 JAM NUT, 3/8 - 16 ...ttt s e s ere e e 1
54 00532-G5 NUT, 3/8 - 16 .ottt e s sre e s e e e n e e 1
55 00560-G1 WASHER, 3/8" ...t e e e e e e e 1
56 12064-G4 PUSH NUT, 5/18" ...ttt s e 1
57
58 26414-GO1 STARTER / GENERATOR BELT ...t 1

Page S-3 Service Parts Manual



| Gasoline Vehicle STARTER/ GENERATOR

Service Parts Manual Page S-4



STEERING Gasoline Vehicle

1 - Includes Items 2 - 34
2 - Includes ltems 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48

Front of Vehicle

// \ 40 STEERING SHAFT AND COLUMN

15 RACK, BELLOWS AND TENSIONER

Page T-1 Service Parts Manual



Gasoline Vehicle STEERING

IDLER, TIE RODS AND MOUNTING

67
70 68 To Passenger Side
g? 72 Front Spindle
E\ To Driver Side
? Front Spindle
74

81 - Includes ltems 82 - 84
85 - Includes ltems 86 - 88

Service Parts Manual Page T-2



STEERING

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)..c..cocvieeirecerirenerinererenene 1
3 * SLEEVE BEARING ..ottt e 1
4 ¥ SLEEVE BEARING ... 1
5 ¥ FLANGED BEARING ...t e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ....ccciririr e 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG ...coioiie et 2
9 18456-G1 GREASE FITTING, 90°....cuiireeiririrerereenrereasesseseseresesesesesesssessssssssssssssesessnsnes 1
10 70177-GO1 RACK GUIDE COVER ...ttt e 1
11 70225-G01 GASKET ..t e s e e e e 1
12 70178-G01 COMPRESSION SPRING.......coooieeieeeeeee e 1
13 70179-G01 RACK GUIDE ..ottt e e e 1
14 11391-G1 HOSE CLAMP, 1 /4" ..ottt 1
15 70041-G01 RACK COVER ...ttt e s 1
16 11391-G1 HOSE CLAMP, 1 1/4" ...ttt s e s 1
17 70183-G01 BELLOWS ...ttt e s e e 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt 1
19
20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccccoiieeiieeeeeeeeeee 1
21 70717-G01 GEAR PINION ...ttt s s e 1
22 15112-G1 BALL BEARING ......ooeiiiiiriercieere s s e 1
23 70190-G01 EXTERNAL RETAINING RING ........cooieiieieeeeeeee e 1
24 70718-G01 STEERING RACK ... ..ottt 1
25 70192-G01 RACK BALL END ......oriiiireeereree e e e sen e csne e 1
26 00544-G8 NUT, 7/16 = 20 ..t s s e e 1
27 18456-G1 GREASE FITTING, 90°.......cuieeeirircreririeteeseeesesese st aeasnnsss e sesassesesnnas 1
28 70466-G01 RETAINER ...t e e s 1
29
30 70184-G01 IDLER .. e e e e 1

Page T-3

Service Parts Manual




N

Gasoline Vehicle STEERING
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 70216-G01 THRUST WASHER, 1 1/2" ..ottt e s e 1
32 70195-GO01 THRUST WASHER, 7/8" ...ttt st 1
33 00734-G6 LOCK NUT, 7/8 = 9.ttt st sttt st e s se e e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .cueieieiieeeeeeee ettt 1
35
36 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ..c.eecveieeeeenee 1
37 14322-G6 STEERING SHAFT ...ttt 1
38 70558-G01 COUPLING ...ttt ettt e e se e aesee e e nne s 1
39 00550-G1 007 1 N[ 8 U - o 2
40 70227-G01 BOLT, 174 - 20 X 7/8" LGi..uueeeieeeereeeereieveeee e ereesee e sneessee e s sveeesee e s sveesees 2
41 70223-G01 GASKE T ittt e e s e e e e sr e e e e e st e e e e e s e e ae e e naareeaeenans 1
42 00876-G2 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK .....cccosiiieireier e 3
43 00878-G1 LOCK WASHER, 3/8".... .ottt sttt st s re e s see e 3
44 70466-G01 RETAINER......o ottt st 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) .....occveveereeeereeen 1
46 * STEERING COLUMN ...ttt 1
47 28569-G01 STEERING COLUMN BUSHING ......ccciiiir e 1
48 01022-G01 SCREW, #6 - 20 X 5/16" LG oot 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LGi.eeiiceeeecee s cee et seee s e seeessee s sneesseee s snse s ee s sneeenns 1
52 00734-G3 K10 G N O T T 1
53 01033-GO1 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......ccciiiiiier e 2
54 00566-G2 LOCK WASHER, 7/18" ... oot ee ettt st set e e eee e e e e esne e e e e neas 3
55
56
57
58 71146-G01 STEERING WHEEL ..ottt ettt s 1
59 71949-G01 HUB COVER ...ttt et e s ee e s st e s s s s rae e s e e snne e s e e e e s sneens 1
60

Service Parts Manual

Page T-4



STEERING

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
61 71147-G01 | STEERING WHEEL COVER ...coeeeeeeeeeeeeeeeeeeeeeeeseeeesseeseeeese e ses s esenenen 1
62 71047-GO1 | LABEL (E-Z-GO) cevooreeeeeeeeeereeeeseeeeseeesesesesesseseeseeeseseesseeseeeses e ses e ses e sesesesesens 1
63
64 14390-G2 LOCK NUT, 5/8 - 18 .reeeeeeeeeeeeeeseeeseseseseesssesseseses e ses e seseeeseeseseesseesess e sseese e 1
65
66
67 70904-G04 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) eeeeoeeeeeeeeeeeeerereeesesesenenee 2
68 70855-G03 THREADED ROD (10 1/8" LG) cvvrveereeeeeeeeeeessseseeseseseeseesseesesesseesseese e 1
69 70902-GO1 TIE ROD END (LEFT HAND THREADS) ......eomeeeeeereeeeeeeeseeeeseeeeeseesseeseeen 1
70 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) -....oeoeeeereereeseeereen 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS) +...cveeeeeeeeeeeeesseeseseseseeeneesenen 1
72 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).........ooereeeerreerreeseeas 1
73
74 00734-G1 LOCK NUT, 7/16 = 14 oo sesee e seseesee e sneeseeese e 4
75
76
77 | 50209-G2 SLOTTED NUT, 7/16 = 20...ceereeoeeeseeeeseeeeeeeeeseseeeeeeesseeseeeeesseeee e sesesenesens 1
78 10387-G2 COTTER PIN, 3/32" X 1" LGieereereeeeeeereeeoeereeeseeseeeeseeesseesseesssseeee e sesesenesens 1
79
80
81 27205-G01 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 82 - 84) ............... 1
82 50641-G1 RUBBER BOOT ..oooveoeeoeeeeeeeseseeseseeeeseeeeseeseeessesessesesseessseees e sessesessesenenens 1
83 50209-G2 SLOTTED NUT, 7/16 = 20 ....eeeeeeeeeeeeeeeseeseeeseereseseseseesesessssesss e seseeseneeenens 1
84 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ....coeveereeeeeeeeeeeseeeeseeseeesee 1
85 | 27205-G02 | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 86 - 88).............. 1
86 50641-G1 RUBBER BOOT ..oooveoeeoeeeeeeeseseeseseeeeseeeeseeseeessesessesesseessseees e sessesessesenenens 1
87 | 50209-G2 SLOTTED NUT, 7/16 = 20 ....eeeeeeeeeeeeeeeseeseeeseereseseseseesesessssesss e seseeseneeenens 1
88 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).........ereeeereeeeeeeeeeeeseesseeseen 1
89 10389-G3 GREASE FITTING, STRAIGHT ... seeeeeeeeseeeseeeeee e see e ses e senesens 2
90 10387-G2 COTTER PIN, 3/32" X 1" LGieereereeeeeeereeeoeereeeseeseeeeseeesseesseesssseeee e sesesenesens 4

Page T-5 Service Parts Manual




Gasoline Vehicle STEERING

N\

Service Parts Manual Page T-6



N\

TRUCK BEDS - ST 350

Gasoline Vehicle

1 - Includes ltems 2 - 38

12

13
13 14
S

@

Page U-1

Service Parts Manual




TRUCK BEDS - ST 350

Gasoline Vehicle

58 - Includes Items 59 - 62

Page U-2

Service Parts Manual



TRUCK BEDS - ST 350

Gasoline Vehicle

Page U-3

Service Parts Manual




TRUCK BEDS - ST 350

Gasoline Vehicle

Page U-4

Service Parts Manual



Gasoline Vehicle

TRUCK BEDS - ST 350

BLK from Battery

< WHT from Actuator

RED from Battery

i

RED from Actuator

%

e

Y 7

S

N
N
.\\\\\\\\

\\\\\“'
L

Service Parts Manual

Page U-5



TRUCK BEDS - ST 350

Gasoline Vehicle

Bed Frame

Page U-6

Service Parts Manual



TRUCK BEDS - ST 350

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-GO01 TRUCK BED ASSEMBLY (40") (INCLUDES ITEMS 2 - 38} .....ccevevivcceceneeen 1
2 71719-G01 BED FRAME ... e e 1
3 71714-G01 SIDE PANEL (PASSENGER SIDE).....ccooririrricrrenerre et 1
4 71714-G02 SIDE PANEL (DRIVER SIDE) .....ooiiieiieie e 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi....oe ittt 10
6 00915-G1 BONDED WASHER, 1/4" ...t e e 10
7 00559-G7 WASHER, 174"ttt e e 10
8 14390-G4 LOCK NUT, 1/4 - 20... ittt ere e 10
9 14601-G8 RIVET, 3/8" X 7/16" LG (ALUMINUM]) ......cccoiirrirrrrerecrrre e 2
10
11 71717-G01 END CAP, 17 et s e s ere e 2
12 16705-G6 SCREW, 1/4 - 20 X1 3/4" LGi..ceeeeeeeeeie e e 4
13 00915-G1 BONDED WASHER, 1/4" ...t e e 8
14 14390-G4 LOCK NUT, 1/4 = 20..eee ettt et e s s e e 4
15
16 71837-G01 POST (PASSENGER SIDE)......ocooiiiieieie et 1
17 71837-G02 POST (DRIVER SIDE) ....occirriiirrri ettt 1
18 71718-G01 END CAP, 1 172" et s s e 2
19 01074-G01 SCREW, 3/8 - 16 X 3/4" LGi....oe ittt 4
20 11027-G5 LOCK NUT, 3/8 - 16....eeieeeiieeienree et snn e e s nrn e 4
21 71838-G01 BUMPER ... s s e e e 2
22 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..oeoieeiirreeeeerer e 4
23 00915-G1 BONDED WASHER, 1/4" ...t 4
24 00559-G7 WASHER, 174"ttt e e 4
25 14390-G4 LOCK NUT, 1/4 = 20..eee ettt et e s s e e 4
26
27 71732-G01 TAILGATE ... s e 1
28 27666-G01 HINGE ... e e s e e 2
29 01002-G08 SCREW, 1/4 - 20 X 1" LG.eeooi et 4
30 00559-G7 WASHER, 174" ..o e et e e e 4

Page U-7

Service Parts Manual




Gasoline Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BEDS - ST 350

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 - 20ttt e s nre e 4
32 71748-G01 TAILGATE KEEPER ......oi et 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi.cccveirerie et 1
34 00559-G7 WASHER, 1/47.....eeee e 1
35 14390-G4 LOCK NUT, 1/4 - 20ttt e s nre e 1
36 71083-G01 TAILGATE CABLE ... et 2
37 00106-G6 SELF-THREADING SCREW, #12-24 X 3/4" LG ....ccveeceeree e 2
38 00915-G1 BONDED WASHER, 1/4" ...ttt e e 2
39
40 35978-G01 LABEL (WORKHORSE).......cccoirrirerreeererseser e s 1
41
42 70396-G01 BED PIVOT .ottt s e e 2
43 00764-G2 CARRIAGE BOLT, 5/168 - 18 X 1" LG .eeiererecrireree s 6
44 00559-G8 WASHER, 5/18" ...ttt e e e 6
45 11098-G6 LOCK NUT, 5/16 - 18 ...ttt st e s e s 6
46 70291-G01 FLANGED BUSHING ...ttt e s e e e 4
47 21682-G1 CLEVIS PIN, 1/2" X2 7/8" LGi..ereoerere ettt s e 2
48 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..er e 2
49
50 74234-G01 BED LINER, 40" ... ittt nne s e s 1
51 74235-G01 TAILGATE LINER ...ttt e e ne e e 1
52 18436-G1 RIVET, 1/4" X 3/4" LG ..oeeree ettt e e se e e 4
53 14601-G10 RIVET, 5/32" X 7/16" LG ..ottt e 6
54 71517-G01 BED CAPACITY LABEL ...ttt 1
55
56
57
58 75454-G02 ALUMINUM TOOLBOX KIT (INCLUDES ITEMS 59 - 62) .....cooviveereceeennee e 1
59 75493-G01 ALUMINUM TOOLBOX .....cociriiiirrerieerer e s se e e ene e 1
60 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi.cccveirerie et 4

Service Parts Manual




N

TRUCK BEDS - ST 350

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00915-G1 BONDED WASHER, 1/4" ...t 8
62 00903-G1 ACORN NUT, 1/4 = 20 ettt ne e 4
63
64
65
66 71719-G01 BED FRAME ...t e s e e e 1
67
68 71772-G01 CORNER TUBE ...ttt e s s 2
69 00762-G9 SCREW, 5/16 - 18 X 2 1/2" LG ...eeeierreerer et 4
70 00559-G8 WASHER, 5/18" ...ttt s e e 4
71 00550-G3 LOCK NUT, 5/16 - 18 ...ttt s e s s s 4
72
73 71718-G01 END CAP, 1 172" ettt e e e e e e 2
74 71717-G01 END CAP, 1 ettt e 2
75
76 70396-G01 BED PIVOT ...ttt s e s s e e 2
77 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LG .ee i ererecereee e e 6
78 00559-G8 WASHER, 5/18" ...ttt s e e 6
79 11098-G6 LOCK NUT, 5/16 - 18 ...ttt s e s s s 6
80 70291-G01 FLANGED BUSHING ...ttt e s e e e 4
81 21682-G1 CLEVIS PIN, 1/2" X2 7/8" LGi..erererrre ettt 2
82 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..eri e e 2
83
84 71777-G01 LABEL (WARNING) ...t e s s s 1
85 71200-G01 LABEL (LOAD WARNING).....cetrriererrecerercrerersee et sre e cssne e e 1
86 74157-G01 SIDE RAIL SUPPORT ...ttt e sn e e csne e esanesesane e e e e 4
87 74161-G01 BACK RAIL SUPPORT ...ttt 2
88 16705-G1 SCREW, 1/4 - 20 X 1" LG oot 12
89 00559-G7 WASHER, /4" ..ot s e e 12
90 14390-G4 LOCK NUT, 1/4 = 20 ..ot e s sn e e e e e 12

Page U-9 Service Parts Manual




Gasoline Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

TRUCK BEDS - ST 350

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91

92 74167-G01 SIDE CARGO RACK (PASSENGER SIDE).....c.cooirrerrrrercre e 1
93 74167-G02 SIDE CARGO RACK (DRIVER SIDE) .ccetrtiiirreriecrerreerire e e 1
94 74079-G01 TAILGATE RETAINER BRACKET......oo ettt e 2
95 00666-G6 SCREW, #10 - 12 X 3/4" LG ...oei et e 8
96 74162-G03 REAR CARGO RACK ...ttt e e e 1
97

98

99

100 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET .....ccerrererrrerecrre e 1
101 21320-G3 CIRCUIT BREAKER, 30 AMP, 12V ..... oo 1
102 00150-G4 SCREW, #10 - 24 X 1/2" LG ..ottt 2
103 00565-G5 LOCK WASHER, #10....cieiiereecereeie e et see e 2
104 00526-G3 NUT, #10 - 24 .ot e s e e 2
105 25976-G14 14 GA WIRE (RED 5") ..ottt e 1
106

107 27680-G01 TOGGLE SWITCH ...t e e 1
108 27447-G01 TOGGLE GUARD ........ooiiiitiiecreriee e e 1
109 10570-G9 RIVET, 1/8" X 11/32" LGi...oee ettt e 2
110

111 27612-G02 ELECTRIC ACTUATOR, 12V...oi it 1
112 27613-G01 SPACER . ... e e e e e e e 2
113 14443-G10 CLEVIS PIN, 1/2" X 3" LGttt s 1
114 21683-G1 COTTER PIN, 2 11/168" LGttt s 2
115 14443-G11 CLEVIS PIN, 172" X1 7/8" LGi..ereereee ettt e 1
116

117 74163-G01 WIRE HARNESS (CONTROL)......eiiiiiinie ettt 1
118 17618-G1 WIRE TIE .ottt e e e 8
119

120 71489-G01 LABEL (READ INSTRUCTIONS).....cccricireririreriee e 1

Service Parts Manual

Page U-10




N

TRUCK BEDS - ST 350

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

121

122

123 71831-G01 BED LATCH ..ot e s e s s e e 1
124 71704-G01 HANDLE GRIP ...ttt e e 1
125 71827-G01 LATCH BRACKET ...ttt s s e s 2
126 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG ....oeroereeeireee e e 4
127 00559-G7 WASHER, 174" ... e e 4
128 14390-G4 LOCK NUT, 1/4 = 20 ..ottt sne s s 4
129 71707-G02 EXTENSION SPRING.......oo i 2
130

131 71766-G01 CATCH BRACKET ...ttt ettt s e s e e e e e 2
132 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s 4
133 00559-G7 WASHER, /4" ..ot s e e 4
134 14390-G4 LOCK NUT, 1/4 = 20 ..ot e s sn e e e e e 4
135

136 71673-G01 PROP BRACKET ...ttt e s s s 1
137 71657-G01 PROP ROD ...ttt s s e s e ne s sne e 1
138 00560-G1 WASHER, 3/8" .ottt et e e 1
139 15121-G1 WASHER, 3/8" ...t 2
140 10387-G3 COTTER PIN, 3/32" X 3/4" LGi...eee ettt 2

Page U-11

Service Parts Manual




Gasoline Vehicle TRUCK BEDS - ST 350

N\

Service Parts Manual Page U-12



Gasoline Vehicle

TRUCK BED - ST SPORT

1 - Includes ltems 2 - 38

Service Parts Manual

Page U-13



TRUCK BED - ST SPORT

Gasoline Vehicle

Part of Truck Bed

51

Page U-14

Service Parts Manual






N

Gasoline Vehicle

TRUCK BED - ST SPORT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71260-G01 | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 38)......cocreeeeeerrereenne. 1
2 71231-GO1 BED (35" vveeeveereeereeeeeseeeseseseesesseesessssesesseseseessseseeseseeseseseesesesesesesesesssrens 1
3 71248-G01 SIDE PANEL (35") (PASSENGER SIDE) ....ocorrveeerereeerrerereesesesesenesessesseens 1
4 71248-G02 SIDE PANEL (35") (DRIVER SIDE) .....ceeeveeseeeeeeseesesesseseseeseseseesssesesssessens 1
5 16705-G3 SCREW, 1/4 - 20 X /4" LGiaveeeeereereeseeeseeeeeessesesesseseseseeseseessssseessseseesssessens 10
6 00915-G1 BONDED WASHER, 1/4" «...oveeeeeveereeeeeersevesessesesesseseseeseseseesesesesssesesessssens 10
7 00559-G7 WASHER, 1/4" oo eeveoeeeveeeseeseseesesseeesesseeses e sssseseseesesesees s esess s ssse s 10
8 14390-G4 LOCK NUT, 1/4 = 20 vuereeeeeeeeseeesseeeessesesessesessssessseesesseesessseenssseseseesssessenens 10
9
10
11 71717-Go1 END CAP 1" 1o seeeseesseeeses e sse e s seseseeseseseesssessessseesesseeesessesessenen 2
12 | 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG rrevverreereereeeseeeesesveeesseseesseseseseesesesseseseesesssenn 4
13 | 00915-G1 BONDED WASHER, 1/4" «...oveeeeeveereeeeeersevesessesesesseseseeseseseesesesesssesesessssens 8
14 | 14390-G4 LOCK NUT, /4 = 20...coeveeereeveesseeeeseeseeessesesseseseseesesseesessseesessesesessesessesens 4
15
16 | 71322-Go1 POST (PASSENGER SIDE) ...vveereeeeeeeeeeeseesesseseseseesesseeesesseeensssesessesesessesens 1
17 | 71322-Go2 POST (DRIVER SIDE).......ceueveeeeeeeeeseeeeeessesesseseseseesesseesessseesessesesessesessesens 1
18 | 71718-Go1 END CAP 1 1/2" coreeereeeeeereeesveesesseesseseeseeseseseeseseseesessesessseesessseesessesessenes 2
19 | 71838-Go1 RUBBER BUMPER ......oovveeeeeveeesseeeeeseesesessesesessessseesesseesesseeenssseseseesssessenens 2
20 | 16705-G3 SCREW, 1/4 - 20 X /4" LGiaveeeeereereeseeeseeeeeessesesesseseseseeseseessssseessseseesssessens 4
21 00915-G1 BONDED WASHER, 1/4" «...oveeeeeveereeeeeersevesessesesesseseseeseseseesesesesssesesessssens 4
22 | 00559-G7 WASHER, 1/4" oo eeveeeeeeeeeseeseeeeseseeeesesseesesseesessesesesseseseesssessesssesessseren 4
23 | 14390-G4 LOCK NUT, 1/4 = 20 vuereeeeeeeeseeesseeeessesesessesessssessseesesseesessseenssseseseesssessenens 4
24 | 01074-Go1 SCREW, 3/8 - 16 X /4" LGiuvveereereeeeseeeseeeeessesesessesesesseseseessssseessseseesssessens . 4
25 | 11027-G5 LOCK NUT, 3/8 = 16..vcemeveerresreesseeeeesessesessesessesessssesessseesesssssessesesessesessesens 4
26
27 | 71245-Go1 TAILGATE ..ot eeeseeeseeseseesesseeesesseeses e s sseseseeseseseessreesess s sese s 1
28 | 27666-Go1 HINGE vvoe e eeseeseee e ese e s seeeseeseseseeseseesessseesest e sese e nesseseseessressenens 2
29 | 01002-Gos BOLT, 1/4 = 20 X 1% LG cevvveeeveeeereseeereeeeeersesssessesesesseseseeseseseseseseesesesssesessens 4
30 | 00559-G7 WASHER, 1/4" oo eeveeeeeeeeeseeseeeeseseeeesesseesesseesessesesesseseseesssessesssesessseren 4

Service Parts Manual

Page U-16




TRUCK BED - ST SPORT

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 174 - 20 ...ttt s s 4
32 71748-G01 TAILGATE KEEPER .....oo it 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi...eeriirrereee e et 1
34 00559-G7 WASHER, /4" ... et 1
35 14390-G4 LOCK NUT, 174 - 20 ...ttt s s 1
36 71083-G01 TAILGATE CABLE ...t 2
37 00106-G6 SELF-TAPPING SCREW, #12 -24 X 3/4" LG ...cccovirir e 2
38 00915-G1 BONDED WASHER, 1/4" ....... ettt 2
39
40 35978-G01 LABEL (WORKHORSE)........cctriirirereeererareseraes e st sne e csnne s snesase e e 1
41
42 71258-G01 BED FRAME ... ettt e s e e 1
43 00439-G2 BOLT, 5/18 - 18 X 1 1/4" LGi...eoiriecerrec et 4
44 00642-G8 WASHER, 5/16" ... ettt ettt s e e ene e 8
45 11098-G6 LOCK NUT, 5/16 - 18 ..ottt s e s e 4
46
47 00415-G6 BOLT, 1/4 - 20 X 1 3/4" LG oot 2
48 00642-G7 WASHER, 174" ...t e e 4
49 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 2
50
51 00429-G4 BOLT, 3/8 - 168 X 3 /2 e st 2
52 00643-G1 WASHER, 3/8" ...ttt s e e 4
53 70291-GO1 FLANGED BUSHING ...ttt e s s 4
54 70289-G02 SPACER ... e e e 2
55 11098-G5 LOCK NUT, 3/8 = 16 ..ot e e e e s 2
56
57 74333-GO01 BED BRACKET ..ottt s s e s 1
58 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e s 3
59 00559-G7 WASHER, 174" ...t e e 4
60 14390-G04 LOCK NUT, 1/4 = 20 ..ottt e e se e e se e e 1

Page U-17

Service Parts Manual




N

Gasoline Vehicle

TRUCK BED - ST SPORT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 14776-G1 ‘P RETAINER NUT .ttt 2
62
63 74231-GO1 BED LINER ... e e e 1
64 74232-G01 TAILGATE LINER ...t 1
65 18436-G1 RIVET, 1/4" X 3/4" LG ..ottt s s 4
66 14601-G10 RIVET, 1/8” X 7/18”7 LG ..or ittt se e e e 6
67 71517-G04 BED CAPACITY LABEL (250 LB) ....oociiiiieeee et 1

Service Parts Manual

Page U-18



WEATHER PROTECTION

Gasoline Vehicle

DETAILA ™
14
16 /
T Front of Vehicle
2
58

Front of Vehicle

YC ol

DETAIL C
(FRONT)

ST SPORT

ST 350

cle

DETAILB

DETAIL D
(REAR)

Page V-1

Service Parts Manual




WEATHER PROTECTION

Gasoline Vehicle

Q.
(s}
T
a—
c
(=]
=
w

I~
A

REAR VIEW MIRROR

26 - Includes ltems 27 - 29

Setscrew

Page V-2

Service Parts Manual



WEATHER PROTECTION Gasoline Vehicle

36 - Includes 37 - 43

_________

Front of Vehicle

45 Includes ltems 46 - 54

Windshield
Retainer

a°
Front of /

VW

Front of Vehicle

e

Page V-3 Service Parts Manual



Gasoline Vehicle

WEATHER PROTECTION

ST SPORT

61 - Includes Items 62 - 68

Service Parts Manual

Page V-4



Gasoline Vehicle

WEATHER PROTECTION

70 - Includes ltems 71 - 80

Existing
Brush Guard Cage

Windshield

Page V-5

“1 Windshield
84
DETAIL A - , DETAIL C
D e DETAIL B
Front of Vehicle
Service Parts Manual



N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75350-G02 | SUN TOP KIT (INCLUDES ITEMS 2 -19) (ST 350) ...cuverrreerereererersseseeseserennee 1
2 27069-G07 SUN TOP (TAN) oveoreeeereeeeereeeeseeseeseeeseseeessesessesessssesesssesesssesessesesessesessesens 1
3 75045-G01 FRONT STRUT ..o teeseeseeeseeseseseesesessesssesesssesessseesesessesessesesessesesesens 1
4 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG veorveeereeveeeseesevesseseseeseseseesssesesssessesseseseseesssessenens 4
5 00905-G8 LOCK WASHER, 5/16" ....vveeeeeveeereeseeeseesesesseseseesessseesssesesssessessesesesessssessesens 4
6 75048-G01 SPACER, 1/2" oo veeeeveereeeeeeseeeseesesesreseseeseesessseseeseseseesessesessssesesssesesssenessenes 2
7 00570-G2 WASHER, 5/16". ... evveereeeveereeeseeeesesseeesseseeesseseseseeseseseesesessessseeseseseesesesensssseens 6
8 75343-GO1 REAR STRUT (PASSENGER SIDE)........vveeereeeseseeesseseeessesesessessseeseseseenen 1
9 75343-G02 REAR STRUT (DRIVER SIDE) .....couveereeeeeereseeesesseessesesessesssessessseesessseenen 1
10 | 00439-Gé BOLT, 5/16 - 18 X 1 3/4" LG veorveeereeeeereereeessesesseseseseeseseeesssesseseesesesessesessesens 4
11 00571-G2 WASHER, 5/16". ... evveereeeveereeeseeeesesseeesseseeesseseseseeseseseesesessessseeseseseesesesensssseens 8
12 | 74537-Goi BRACKET, REAR STRUT SUPPORT .....ovvceereveseseeeseseecessseeesseseseseesssessenen 2
13 11098-G6 LOCK NUT, 5/16 = 18.cvveervveeereereeereeeeeeseesesessessssesesssesesssesesessesessesesessssessesens 4
14 | 00753-G5 BOLT, 1/4 - 20 X 2" LG (STAINLESS STEEL) c.....evveerreeeereeeeeerseserereesesessenens 2
15 | 00753-G6 BOLT, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) cv.veerrveeerreeeereererereeseressenen 2
16 | 00559-G7 WASHER, /4" ..o eeeveereeeveereseseeeesessesesseseeessesesesseseseseesesessessseesess s sesesensssseens 8
17 | 75051-Go1 PLASTIC SPACER ..o eeeeseeveeeseeeeeeseesesessessseesesssesesssesesesseseesesesessesessesens 4
18 | 00891-G2 LOCK NUT, 1/4 = 20...oveoeeeeeeseeveeeseeeeeeseesesesseseseesessseesesseesesesseseesesesessesessenens 4
19 19853-G1 END CAP, 1™, oeoeeeeeeeseeeseseeeseesesesseseseseesesessessseeses s sesesessse s seeseseseessseesenens 2
20
21 75040-G05 | SUN TOP KIT (INCL ITEMS 2 -7, 10 - 11, 13 - 19, 22 - 24) (ST SPORT) .......... 1
22 | 75838-GO1 REAR STRUT (DRIVER SIDE) .....couveereeeeeereseeesesseessesesessesssessessseesessseenen 1
23 | 75838-Go2 REAR STRUT (PASSENGER SIDE)........vveeereeeseseeesseseeessesesessessseeseseseenen 1
24 | 17255-Gi TEFLON WASHER, 3/8" X 5/8" X 5/16" .....eveeereeverereereressesereesesesessseseessseseens 4
25
26 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 -29) ....cceoorveerereereererernenen 1
27 | 19496-G1 REAR VIEW MIRROR ... vveeeeeeeeesseseeseeeseesseessesesesseesesseeessssesessesesessesesesseses 1
28 | 19502-G2 SUPPORT BRACKET ... vveeeeveeeeesveesseseesseeeeeseeseseseesssessessseesessseesesseeessssenes 1
29 19527-G1 SELF TAPPING SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).............. 1
30

Service Parts Manual

Page V-6



WEATHER PROTECTION Gasoline Vehicle

N

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (708) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 75367-G** | 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) ...cooeveereneneee. 1
32 * ENCLOSURE ...t veeereeseseseesereseseseeseeeseeseseseasesessesesesseesesseseneeseneseeses 1
33 * 1Y/ o1 =T T RO AR
34
35
36 | 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 37 - 43)

(REQUIRES SUN TOP KIT) wvvoeeeeveeeeeeeeeseereeesseeseseseeesseseseseesesesesessesesessesessesens 1
37 | 71954-Go1 WINDSHIELD (FULL) (LEXAN).covvcoreeveeseeeeeeseeeeeeseeseseseesesesseseseseseseessseseens 1
38 | EGWHC12 SASH, 26" LGiurveverereeeeesereseseseseseesessesesesssssssesse e ssesesseeessssssessesesesseessssenes 2
39 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) cvvveeveveerereeereeereesseeenens 2
40 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...vouvveeeeeeeereereeesseseseeseseseseseseessesseens 4
41 EGWHG13 RUBBER GROMMET .....ooveoeeeeeeseeeeeeseesesessessseesesssesssesessseesesseseseseessseesenens 2
42 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «..eveeeereeeeeseereseseeesseseeessesereseenes 2
43 | EGWHL14 SAFETY LABEL .oovvveeeeveeeeeseereseseeesseseesesseseseeseseseeseseesessseesesssesesssesessseens 1
44
45 | 71966-G02 | WINDSHIELD KIT (FOLD DOWN) (INCLUDES ITEMS 46 - 54)

(REQUIRES SUN TOP KIT) wvveeeeeveeeeeeeeesseseeessesssseseseseesesseeeseseeesesseseseesesessesens 1
46 | 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) wcvveoreeveeeseeeeeesseeeeeseeseseseeseseeseseseseseseessseseens 1
47 | EGWHC10 SASH, 127 LG urveeeeveeereeereeseeeseesessesesessesesssssssessesesessesessesesessesessesesessseessssenes 2
48 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) cvvveeveveerereeereeereesseeenens 2
49 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ovvveeeveeeeeeeeereeseseseeseseesesesesssesessseseens 4
50 | EGWHG13 RUBBER GROMMET .....ooveoeeeeeeseeeeeeseesesessessseesesssesssesessseesesseseseseessseesenens 2
51 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «....vveoeveereeerereseeeeeseereeesseseresseee 2
52 137-010 TOP GRIP .oooveeeoeeeeeseseeeseseseeseeeseesesesseesessesesseseseseeseseseesssessessseeseseseesessssens 2
53 136-008 GRIP FASTENER . ...o.veeeeeveeseseeeeseseeeessesesessssssseesse e ssesesseeesessesessesesesseessssenes 2
54 | EGWHL14 SAFETY LABEL .ovrrveeeeveereeeseeeesesseeessssseesseseseseeseseseesesessessseesessseesesesessssseens 1
55
56
57 | 75350-G03 | SUN TOP KIT (INCLUDES ITEMS 58, 3 -19) (ST 350) ......veeereeerereerseereeserenene 1
58 | 27069-G10 SUN TOP (BROWN) ..ooveereereereeeseeeseeseeesseseseseeseseseeseseesessseesessseessseseensseseens 1
59

Page V-7

Service Parts Manual




N

Gasoline Vehicle

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (708) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

60
61 74479-G01 BRUSH GUARD KIT (ST SPORT) ...t i eee et 1
62 74465-G01 7 PSR 1
63 74459-G01 SIDE (DRIVER SIDE).......cooiieie it et eie e e e see e e 1
64 74460-G01 SIDE (PASSENGER SIDE) ....ccooiiiiieie et 1
65 74462-G01 1 T 1
66 00428-G2 BOLT, 3/8 - 16 X 2 1/4" LG .. cueeeeeeeeeeieteee ettt s 4
67 00438-G7 BOLT, 5/16 - 18 X 7/8" LG c..eeeieeeeeieie et ee sttt 4
68 11098-G6 LOCK NUT, 5/16 - 18, ettt 4
69
70 74496-G0* SUN TOP KIT (WITH BRUSH GUARD)......coeiieee e 1
71 74466-G01 MOUNTING BRACKET ...ttt et s se e e 1
72 00438-G5 BOLT, 5/16 - 18 X 5/8" LG ...eeoeieeereieie ettt e 4
73 00565-G8 LOCK WASHER, 5/18"..... .ottt st 4
74 00532-G3 NUT, 5/168 - 18 ..ttt a e e 4
75 74497-G0* SUN TOP ...t e et ae e e s s sae e e e s s saeaenaasneaaenas 1
76 00559-G7 B NS | =1 T T 8
77 00753-G6 BOLT, 174 - 20 X 2 1/4" LG oottt see e svee s s e e s s 2
78 00891-G2 LOCK NUT, 174 - 20, ettt ettt ene e ae s a e e 4
79 00753-G7 BOLT, 1/4 - 20 X 2 1/2" LG ittt ettt 2
80 74469-G01 SPACER ...ttt s st e a e e e s e e ean 2
81
82 74542-G01 WINDSHIELD KIT (WITH BRUSH GUARD)

(Replacement Parts available from Eagle Parts, 706-790-6687)........c.cceceerueeen. 1
83 110-735A WINDSHIELD (POLYCARBONATE) .......coeiiieieteieeee et 1
84 EGWHC12 SASH, 26" LGi....eeeeeciie et rcte e ree s s ste e st e et ss e s s s 2
85 110-072E SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL) .....cccovirrreeeeeee e 2
86 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....coei ittt 4
87 EGWHG13 RUBBER GROMMET .........oiiiieiiee e eiesee st eeeseee e see e eae e esae e e 2
88 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cccevveeee e 2

Service Parts Manual



WHEELS AND TIRES Gasoline Vehicle

N

1 - Includes ltems 2 - 4

6 - Includes ltems 7 - 9
11 - Includes ltems 12 - 14
16 - Includes ltems 17 - 19
21 - Includes ltems 22 - 24
26 - Includes Items 27 - 29
31 - Includes Items 32 - 34
36 - Includes Items 37 - 39

(Style of tire may differ from tire shown)

4
9
14
19
24
29
34
39

Page W-1 Service Parts Manual



Gasoline Vehicle WHEELS AND TIRES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28442-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 2 - 4)
2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER ... 1
3 15172-G02 WHEEL RIM (BLACK, 4 LUG)....cccceiieeieeecene et 1
4 11657-G1 VALVE STEM....oiiiiiier ettt e 1
5
6 28442-G04 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 7 - 9)
7 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER .....oiioiirirrierrecerrrcre e 1
8 15172-G03 WHEEL RIM (SILVER, 4 LUG) ....cceeireerirererrre s 1
9 11657-G1 VALVE STEM....o et 1
10
11 28513-G04 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 12 - 14)
12 28513-G03 TIRE, 21 X 9 - 10 WORKMATE ..o 1
13 15172-G02 WHEEL RIM (BLACK, 4 LUG)....cccceiieeieeecene et 1
14 11657-G1 VALVE STEM....o et 1
15
16 28513-G05 WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 17 - 19)
17 28513-G03 TIRE, 21 X9 - 10 WORKMATE ......co e 1
18 15172-G02 WHEEL RIM (BLACK, 4 LUG)....cccceiieeieeecene et 1
19 11657-G1 VALVE STEM....oiiiiiier ettt e 1
20
21 28513-G06 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 22 - 24)
22 28513-G03 TIRE, 21 X9 - 10 WORKMATE ......co e 1
23 15172-G03 WHEEL RIM (SILVER, 4 LUG) ....cceeireerirererrre s 1
24 11657-G1 VALVE STEM....oiiiiiier ettt e 1
25
26 28513-G07 WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 27 - 29)
27 28513-G03 TIRE, 21 X 9 - 10 WORKMATE ..o 1
28 15172-G03 WHEEL RIM (SILVER, 4 LUG) ....cceeireerirererrre s 1
29 11657-G1 VALVE STEM....o et 1
30

Service Parts Manual

Page W-2




WHEELS AND TIRES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 28630-G04 WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 32 - 34)
32 28630-G01 TIRE, 22 X9 - 10 STRYKER ...t 1
33 15172-G02 WHEEL RIM (BLACK, 4 LUG) .....eeiiie ettt 1
34 11657-G1 VALVE STEM ..ot e e 1
35
36 28630-G05 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 37 - 39)
37 28630-G01 TIRE, 22 X9 - 10 STRYKER ..o e 1
38 15172-G02 WHEEL RIM (BLACK, 4 LUG) ...c.cvtrrirerrecerrreerer e 1
39 11657-G1 VALVE STEM ...ttt e e 1
40
41 14723-G1 LUG NUT, 1/2 = 20 ettt s e AR

Page W-3

Service Parts Manual




Gasoline Vehicle WHEELS AND TIRES

N

Service Parts Manual Page W-4



Gasoline Vehicle

WINCH - ST 350

-73

Includes ltems 2

1-

Note: Winch shown mounted at front of vehicle.

Service Parts Manual

Page X-1



Gasoline Vehicle

WINCH - ST 350

&3
&y
!"’!.I
y

!

9 - Includes ltems 10 - 35
. 11 - Includes ltems 12 - 14
Front of Vehicle 15 - Includes ltems 16 - 19

" 24 - Includes ltems 25 - 28

29 - Includes Items 30 - 33

Service Parts Manual Page X-2



WINCH - ST 350

Gasoline Vehicle

Page X-3

Service Parts Manual




N

Gasoline Vehicle WINCH - ST 350

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74259-G02 WINCH KIT (INCLUDES ITEMS 2 - 73) (ST 350) ...ccceceeeeeenieeeeseeee e 1
2 74299-G01 WINCH ASSEMBLY, T1500 ...ccecceiieieerceee et veee e see e ssvee s sen e sssee s sanee s 1
3 74271-GO1 WINCH MOUNTING TUBE ......ccoiiitiee ettt et 1
4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG .eeei ettt 2
5 00571-G2 WASHER, 5/16" ...ttt e s s sae e e s sae e e s s sneeae s 4
6 00891-G3 LOCK NUT, 5/16 - 18, ettt 2
7 21317-GO01 CLEVIS PIN, 5/8" X 3" LGi..itiiiiciiieieeeiiiiee s scciie e scieee e s ssene e s s seseae e e sasraeassnans 1
8 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ...eeieieeeeee et 1
9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35)...ccceiceeeeeeeeeeeneeneeeaens 1
10 74256-G02 SOLENOID KIT ..eeeiecieeeteeesieesreeresseeeereeeessveeeessesssseee s ssesssseeessseessnns 1
11 74327-G01 WIRE HARNESS (SOLENOID to BATTERY) (INCLUDES 12 - 14)....... 1
12 25973-G07 8 GA WIRE (BLACK 30") ..o iiieieeeeeeeieceie et 1
13 25973-G08 8 GA WIRE (RED 30™) ... 1
14 20436-G1 FLEX LOOM (BULK), 13" ettt 1
15 74328-G01 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19)| 1
16 25973-G09 8 GA WIRE (BLACK B7") .. cueeieeeeeeeeeecee et e 1
17 25973-G10 8 GA WIRE (RED B7") ...eeeeeeeeeeee e reee s see e eren e see s s s ne s e s 1
18 20436-G1 FLEX LOOM (BULK), 49".....c et 1
19 73235-G01 CONNEGTOR ...ttt et e e se e eeas 1
20 74326-G01 MOUNTING BRACKET ..ottt 1
21 00414-G6 BOLT, 174 - 20 X 3/4" LGiu.eerceeee e eceee e estee e see e s e s sesvee s e nen e sssne s s n 3
22 23726-G1 Y0 = T 3
23 14390-G4 LOCK NUT, 1/4 - 20 .ottt secite e e s sceete e ssree e s see e e s sss e aesnan 3
24 74298-G01 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) .| 1
25 25977-G63 16 GA WIRE (GREEN 14") ..o 1
26 25977-G64 16 GA WIRE (WHITE 14") ...ttt 1
27 25977-G65 16 GA WIRE (BLACK 14") ..ot 1
28 17313-G1 FLEX LOOM (BULK), 4"t ece et e e 1
29 74329-G01 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
30 25973-G11 8 GA WIRE (BLACK 94"} ...t e 1

Service Parts Manual




WINCH - ST 350

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTY.
31 25973-G12 8 GAWIRE (RED 94") ...ttt 1
32 20436-G1 FLEX LOOM, 75 5/8" (BULK).......cceererrereeeeeeeeee e 1
33 73235-G01 CONNECTOR ...ttt 1
34 74285-G01 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) .................... 1
35 * CIRCUIT BREAKER WITH BRACKET ..ot 1
36 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..ceieeee ettt et e s 2
37 14390-G4 LOCK NUT, /4 - 20, ettt ettt e e e e s neaa e e 2
38
39
40 74289-G01 CONNECTOR MOUNT PLATE ...ttt et 1
41 00740-G4 SCREW, #10 - 32 X 1/2" LGiueeti i cieieei sttt srae e s e e sae e e 2
42 00559-G5 WASHER, #10 ...ttt s s s e 2
43 00921-G8 LOCK NUT, #10 - 32, ettt sttt sre e s ees 2
44 00156-G8 SCREW, #10 - 32 X 1" LG eieieie ettt e e e 2
45 00526-G4 NUT, #10 = 32 oottt saes s es s saes e s e saes st s e 2
46

The following items are replacement components for the winch. For service or

replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260

Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information

or ordering replacement parts:

Winch Part Number: T1500

Serial Number: (found on housing)

Part Number and Description
47 87-10490 KNOB ASSEMBLY, T-SERIES F/W.....ccui e 1
48 87-22381 TENSION PLATE ...t ettt e e e ne e 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8.....ccieiieieieeeeeeeee et 2
50 89-22291-01 SCREW, STHEX SKY FH, MB X 1 X 20....ccioieieieeee et 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES........c.coooiieieeeeeree e 1
52 AS REQD WASHER, .020 OR .030 THICK.......coi it A/R
53 87-10466 BUSHING, T-SERIES..... .ottt st 1

Page X-5

Service Parts Manual




N

Gasoline Vehicle WINCH - ST 350

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

54 87-23309-01 SET SCREW, M5 X 0.8 X B..euieiiieireeieieeie et ee e et see e see e s 1
55 87-22397 DRUM ASSEMBLY .......o ittt sttt st s re e e e 1
56 87-10470 DRUM SUPPORT BUSHING ........coiieieieeeree et e 1
57 87-33257 DRUM SUPPORT PLATE ...ttt 1
58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 .ce i 4
59 87-33251 ROTATOR GEAR, T-SERIES ........ccci e 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES ......cccoi et 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES.........ccceoeeirenene. 1
62 87-33249 MOTOR, 12 VOLT ..o erteesceeereresseee e e see e sne e s e s sveeasee e s sveeeses 1
63 87-22401 MOTOR PINION GEAR.......ooiieeeee ettt s 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET ......cccccvvercrvieennne 1
65 89-32300 HANDSAVER BAR ...ttt e 1
66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES..........cccccoeevrereeens 1
67 90-22117 REMOTE CONTROL ASSEMBLY .....ueiiiiieeeee e 1
68 92-20172 SOLENOID, 12 VOLT ...ttt e se e st se e e 2
69 90-32070 SOLENOID BACK PLATE ...ttt see e s se e e 1
70 90-31079 SOLENOID COVER ... .ottt e e s 1
71
72
73 71489-G01 LABEL (READ INSTRUGCTIONS) .....uoiiieieiece et eee e 1

Service Parts Manual

Page X-6




WINCH - ST 350 Gasoline Vehicle

N\

Page X-7 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



SPECIALTY PRODUCTS

SPECIAL TOOLS

DRIVE CLUTCH PULLER ...ttt sttt et st s s nne e smn e nnn e e
FLYWHEEL PULLER.....c ettt e nnn e s s e e e sn e e s
CAM PULLER ...ttt ettt s s s e s n e e sne s e resesme e nenamneserenne e
TACHOMETER ...ttt et e e e e re s e e st e se e e e e srn e e san e mesae s nes
FEELER GAUGE........ oottt e s e s s e e sre e e e e e e s
COMPRESSION TESTER ...ttt e s s e e e sn e e s s
ENGINE REBUILD MANUAL .....ooii ittt ettt ne e e sen e
REAR AXLE REBUILD MANUAL ... oottt s s e s
CURRENT INDICATOR . ...ttt s e s s e e e e e e e e e
DIGITAL MULTI-METER . ...ttt sttt ettt e s srne s nrn e sme e e e e e e e s
CRIMPING TOOL ...ttt ere st e e e sar e e s n e s e s n e sre e nese s st e senannenenennens
SLIDE HAMMER (AXLE/HUB REMOVAL)......coiiiirrricecireeesreree st sreeere e e esee s ee e sane s snesmeens
SLIDE HAMMER (AXLE REMOVAL ONLY) ...oiiiiiirirricecireeesreree e ser e sressre s e e sseesrneeesanesesnesmeens

PERFORMANCE PRODUCTS

BATTERY PROTECTOR, 14 OZ AEROSOL ....coooiirirrireecertree et ene e e
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL .......oooi it
WHITE LITHIUM GREASE, 14 OZ AEROSOL ...ttt
PENETRANT/LUBRICANT, 15 OZ AEROSOL ......cociiiiie ittt s
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL ........cccoiiiriereie e
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID ......cccocoiiirrrie s e e
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER........o o e
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER........ccociriee e

MULTI-PURPOSE VALUE PACK ...ttt e e ee st sres e e ssneseresne s
*BATTERY PROTECTOR, 4 OZ AEROSOL

*PENETRANT/LUBRICANT, 4 OZ AEROSOL
*WHITE LITHIUM GREASE, 4 OZ AEROSOL
*CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

PAINT

HUNTER GREEN - TOUCH-UP PEN .......ooiiieie e e e
HUNTER GREEN - 12 OZ. AEROSOL .....coiiiiireiereeie et e s
CAMOUFLAGE PAINT - THREE TOUCH-UP PENS ... ..ot

ENGINE OIL

4-CYCLE ENGINE OIL, 10W-30, 5 GALLON........ccootrmmreerrermremnmesnsnsnesssresssresssssassssssssssssessesenesns
4-CYCLE ENGINE OIL, 10W-30, 12 QUART CASE .....ccccvrirmrirnrernerineresneseresisssnssssssesssesessesenesns
4-CYCLE ENGINE OIL, 10W-30, QUART BOTTLE ......cocoimimiriinniinrinssssnssesnsssssssssssssssssssessesesssn

Part No.
19779-G2
27111-G01
27851-GO1
72526-GO1
72525-GO1
72524-G01
27615-GO1
27660-GO1
16489-G1
27481-GO1
27765-GO1
15947-G1
18753-G1

75500-GO1
75501-GO1
75502-G01
75503-G01
75504-GO1
75505-G01
75506-G01
75507-G01
75508-GO1

28432-G02
28140-G09
75831-G01

25730-G03
25730-G04
25730-G06

Appendix - A Service Parts Manual



ACCESSORIES

ACCESSORIES

Service Parts Manual

Appendix - B



ACCESSORIES

N

ACCESSORY LIST KIT NO.

ASHTRAY KIT eeoeoereeeseeereeseseeeeseseseeseesssesesessesessssesesessasesesseeene 75109-G02
BALL HITCH KIT oveoeveeeeeereeeeeereeeeeesesseseessesessseseeesseseeseseseens 75326-G02
CARGO BED COVER.......oeeeeeeeeerereeeersesereseeseresseseseessseseseseseons 73521-GO1
CARGO TRAILER (STEEL)...vveeeeveereseeereeeeeereesereseeseressesereeen 74486-G01
CARGO TRAILER (POLY) c...ooveeerereeereereeeresseresseseseesseeeseseseens 74487-GO1
CONSOLE POWER OUTLET ....corveeereeesesererseseseeeseeenesereens 71079-GO1
DEFROSTER/COOLING FAN «...coomvvererereessereeseseeeessesereseseens 74248-GO1
076) Y 1= (1 s SO 20495-G2..
DOOR SET (STEEL wvvvereveereeeeeereeeereresseresessesessseseeesseseeseseseens 74301-G0*
DOOR SET (STEEL wvvvereveereeeeeereeeereresseresessesessseseeesseseeseseseens 75856-G0*
DOOR SET (VINYL) eveereeeereeeeeereeeeeeresseseessesessseseeesseseeseseseens 74242-GO1
DOOR SET (VINYL) eveereeeereeeeeereeeeeeresseseessesessseseeesseseeseseseens 75855-G01
GLOVE BOX DOOR ...coooreveeereeeereeeeeereeseresesseressessseesseseseseseens 75459-G0*
GUN HOLDER ..o seeeeeseseeeesessesesessesessessseesseseeseseseens 74365-G01
HITOH KITS covveoeeveeseeeeesseeeeeseeseeeseeessesesseseessesessseseesssseeseseseens 74492-G0*
HOUR METER KIT «.oeveeeeeeeoeseseeesesseesseseseseesesessesesesesessesesesees 75114-G02
RECTANGULAR SIDE MIRROR KIT w..corvveereveereeereereeesrersneen 27924-GO1
INSTRUMENT/SWITCH PANEL.......rvveerereeeeeeeereeereereeesrereneen 74250-GO1
TR =YY= SO 75354-G0*
REAR VIEW MIRROR KIT (REQUIRES SUN TOP KIT)........... 19528-G2..
SOFT ENCLOSURE (3 SIDED) ..oruveerereeereerereseseressseeereseeeens 75367-G0*
STEEL CAB, W/O DOORS......ceeereeereerererseseresseseseeesseenseseseens 75854-G0*
STROBE LIGHT covveeoveveeereeeseeeeeeseseeeesessesesessesesseseseesseseeseseseens 74245-G01
SUN TOP KIT (CAMO) cevreeeeeeeereeeeeereeserereesereseeseseesseeeseseseens 75378-G0*
SUN TOP KIT (ST 350) w.vvveerrereereeerereseeeeseseeseseesssesessesessesereeen 75350-G02
SUN TOP KIT (ST SPORT) c.ceeveeeeveereseeeereeeeeeseesesesesseressesereeen 75040-G05
TURN SIGNAL KIT w.veooreeeeeeeeeeeeeeeseseseeeesese s sesesessesesseseseee 75107-G02
WINGH ..ot eeeeeseeeeeeseeseeseseseseesesesesese s sesesesssseseesereee 74259-G02
WINDSHIELD KIT (REQUIRES SUN TOP KIT) ..ooonrevererreennn. 71966-G0*
FOLD DOWN WINDSHIELD KIT (REQUIRES SUN TOP KIT). 71966-G0*
WINDSHIELD WIPER......c.eomreoeerereveereeseeeseeessesessssesesesseseseeseeene 74244-GO1
a1 [ s £ 74247-GO1
ALUMINUM TOOLBOX ..cocorveereerereseseeeeseseeesesseseseesesessesereeen 75454-G02

LOCATION IN MANUAL

........... See BODY
........... See BODY

........... See ELECTRICAL SYSTEM
........... See CAB (FLAT WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See CAB (CURVED WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See CAB (CURVED WINDSHIELD)
........... See BODY

........... See BODY

........... See ELECTRICAL SYSTEM
........... See CAB (FLAT WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See ELECTRICAL

........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See CAB (CURVED WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See ELECTRICAL SYSTEM
........... See WINCH (ST 350)

........... See WEATHER PROTECTION
........... See WEATHER PROTECTION
........... See CAB (FLAT WINDSHIELD)
........... See CAB (FLAT WINDSHIELD)
........... See TRUCKBEDS (ST 350)

Appendix - B Service Parts Manual



TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

Textron Golf, Turf & Specialty Products

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
Textron Golf, Turf & Specialty Products
Technical Communications Department




	FrontCoverST350SportParts.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii_vi_GeneralIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	A1) Accelerator.ps
	
	
	
	
	
	

	A2) Accel CableLinkages.ps
	
	
	
	
	
	
	
	

	B) Air Cleaner Can.ps
	
	
	
	

	C) Body comp.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	D) Brakes.ps
	
	
	
	
	
	
	
	

	E1) Cab Flat (Curtis).ps
	
	
	
	
	
	
	
	

	E2) Cab Curved (Curtis).ps
	
	

	F) CarburetorChoke.ps
	
	
	
	

	G) Clutch.ps
	
	

	H1) DirectSelect 1 Cable.ps
	
	
	
	

	H2) Direct Select 2 cables.ps
	
	
	
	

	J) Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	K) EngineMuffler.ps
	
	
	
	

	L) EngineMounting.ps
	
	
	
	

	M) Front Suspension.ps
	
	
	
	

	N) FuelSystem.ps
	
	
	
	

	P) RearAxle DC.ps
	
	

	P) RearAxle SC.ps
	
	

	Q) RearSuspension.ps
	
	

	R) Seating.ps
	
	
	
	
	
	

	S) StarterGenerator.ps
	
	
	
	

	T) Steering.ps
	
	
	
	
	
	

	U) 350Beds.ps
	
	
	
	
	
	
	
	
	
	
	
	

	U) SportBed.ps
	
	
	
	
	
	

	V) WeatherProtection.ps
	
	
	
	
	
	
	
	

	W) WheelsTires.ps
	
	
	
	

	x) Winch.ps
	
	
	
	
	
	
	

	App_A_SpecialtyProducts.ps
	
	

	App_B_AccessoriesList.ps
	
	

	BackCoverST350SportParts.ps
	


